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o THIS MANUAL IS TO BE USED ONLY FOR IDENTIFICATION

REPAIRS.

USING THE ILLUSTRATED PARTS LIST

AND ORDERING OF SERVICE PARTS. BE SURE
TO READ AND USE THE MAINTENANCE AND SERVICE MANUAL BEFORE ATTEMPTING ANY VEHICLE

This manual covers all 1996 Club Car DS Tranquility® V-Glide 36-Volt, DS PowerDrive® System 48,

and DS PowerDrive Plus vehicles.

The manual is divided into 17 sections. Sections 1 through 4 pertain to both gasoline and electric vehi-
cles, sections 5 through 11 pertain to gasoline vehicles only, sections 12 through 15 pertain to electric
vehicles only, and sections 16 and 17 pertain to both gasoline and electric vehicles. Note that there are
two or three flags on the outside edge of each page. The first flag will contain the section number of
which that page is a part. The other flag (or flags) will contain cither the letter G or E, signifying that the
page pertains to either the gasoline or electric vehicle only, or to both the gasoline and electric

vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you
seek. The Table of Contents lists section titles and numbers, and under them, the individual page titles
and numbers to be found in that section. Unless a page title specifies a particular vehicle(s), the page

applies to all DS vehicles.
You will also find vehicle models and serial numbers specified withi

n the listings for individual page titles.

These model and serial number specifications identify the vehicles on which parts usage as described
on a particular page either began or ended. Have the serial number(s) of your vehicle(s) at hand and

read the listings carefully when using the table of contents.

. Typically, there is a two-page spread for each individual page titl
some titles required several spreads). On the left-hand page is an

e in the Table of Contents (however,
illustration showing the parts in their

relative positions; the parts are each tagged with an item number in a balloon. The right-hand page is
the parts list page, and gives the page title at the top, then the item numbers (corresponding to the num-
bers on the illustration), part descriptions, and quantity of parts used. Some item numbers have more
than one part number because several models and/or configurations of a component are represent-

ed together on one spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indi-
cated by the numbers 1, 2,3, and 4 at the top left corner of the parts description area of the parts list
page. A part that is indented to level 2 is a component of the level 1 part (assembly) that it is listed
under. A level 3 part is a component of the level 2 part that it is listed under, and a level 4 part is a com-
ponent of the level 3 part preceding it. In each case, the part quantity given for a level 2, 3, or 4 part

is the quantity used per next higher level assembly of which it is a

component. A part that is not indent-

ed is a level one part. This means that the quantity given is the quantity used per the portion of the vehi-

cle illustrated on that particular spread.
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1013344
101660404
101802601
1013343
1015032
1014645
N/A

N/A

N/A

N/A
1011017
7973
101708301
7847
1016952
1014392
1010434
1017079
1016379
1016875
7473
1011697
1016876

DESCRIPTION

12 3 4

COMPONENT, LEFT DASH, BLACK orevvvssrssemsmsssmsssmsssss 170000000
PANEL, CENTER DASH, BLACK ..oovnmmmimmmmmmeeee
PLUG, HOLE (V-GLIDE 36 VOLT VEHICLE ONLY)
COMPONENT, RIGHT DASH, P o) PP L
MAT, FLOOR coroviemmmssresssssmsssssssses e e 000
KIT, SNAP WASHER, BLACK (INCLUDES ITEMS 7 - 10)

RUT. SPEED st e

COVER, SCREW HEAD oooooreeeeessreseessss s
SCREW, FLANGE LOGK oeeoemseessessssss s s
RIVET, ALUMINUM BOP, BB woooosesmsmssssmssssssssssssssssoss s
KIT, DRINK HOLDER (INCLUDES ITEMS 14 AND 15) conmnensmsmmsssssmsemee st

BOLT, HEX HEAD, 1/ - 20 X BIA coovvvecmmmmssmssessessssss

MU AU, 118 20 s
VAT, BAG REST ot s
FASTENER, BLASTIC BARREL ..oonsrssrssssmmssss s s
KIT, REAR BUMPER (INCLUDES [TEMS 19 - 23) cocunrmmsmsmemmsesmrsre st

BUMPER, REAR s st s
PLATE, MOUNTING, LONG: evervseessesssessessssssesssin s s s

WASHER, SPECIAL, BI1B oooerveesereesensns s
BOLT, PHILLIPS TRUSS HEAD SHOULDER, 3/8 - 18X D e
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TYPICAL
2 PLACES

TYPICAL
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FRONT BODY

ITEM | PARTNO. | DESCRIPTION ax S
1 2 3 4
1 1017080 | KIT, FRONT BUMPER (INCLUDES ITEMS 2 - 5) oovcomuummmmmmsnisssrsesssss e 1 1
2 1016868 BUMPER, ERONT . ooooeeveeoeeeeoeesesseessess e smss s ssss s sss s 1 1
3 7251 SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X T w.cevvuvvirinsseeiasrmsisssns e 2 2
4 7473 NUT, NYLON LOCK, 5/16 = 18 w.oevvumerereasrrmsmmmassssssnsssssss s 2 2
5 1016967 RIVET, PUSH TYPE BLIND ..ovvvvuoeveaseesessosssensssses st ssmssns s s 2 2
6 1014198 | NAMEPLATE — GOLD .ooovvvooieseeeesecenssenmssses st sessnss s 1 1
7 | 101692501 | BODY, FRONT=BEIGE ...ovcouuuriuueuimmsmmsssessssssssias s s 1 1
7 | 101692502 | BODY, FRONT = WHITE .. rvooouioeiiarmiossssesssssssiass s snssss s s 1 1
7 | 101692504 | BODY, FRONT = GRAY «..oiooruiiiiumimomsierssss e s s 1 1
7 | 101692506 | BODY, FRONT = RED ..oovcoummrieeiaeairmsssssssssssssissss s s 1 1
7 | 101692509 | BODY, FRONT — DARK BLUE ....orrvvivummssissciiinsiomssm s s 1 1
2 | 101692510 | BODY, FRONT = DARK GREEN ......ooriummiimisssis s 1 1
8 | 101693901 | BODY, FRONT WITH HEADLIGHT OPENING = BEIGE ...ooiiiviineinnriinss 1 1
8 | 101693902 | BODY, FRONT WITH HEADLIGHT OPENING = WHITE oot 1 1
8 | 101693904 | BODY, FRONT WITH HEADLIGHT OPENING — GRAY ...coiiimiimniiinsinninsee 1 1
8 | 101693906 | BODY, FRONT WITH HEADLIGHT OPENING — RED ...ooooiimriimssnsineisssinnse 1 1
8 | 101693908 | BODY, FRONT WITH HEADLIGHT OPENING = DARK BLUE .oooooovciinsrennnnne 1 1
8 | 101693909 | BODY, FRONT WITH HEADLIGHT OPENING — DARK GREEN w....coooovvvivvioe 1 1
9 1011014 | TRIM, FRONT BODY  .ooooieoeeeeeessereseseessessssassse st esssss s i 1 1
10 1010435 | BOLT, CARRIAGE, 5/16 - 18 X 1 1..ivouucuemurmmmmnnssss e issess s 2 2
11 1281 | WASHER, FLAT, 5/16 ovvveoevemeieessssesssssesssessesesssssssss s sisssessssssessss s s 2 2
12 1011017 | SCREW, FLANGE LOCK .....oooeetsurermuresnnnsssssess s o ssss s 6 6
13 1011394 | NUT, SLAB BASE “T” (PACKAGE OF 4) .....ovuumrurmsimrniisiesimsnnsiss s 1 1
14 1013983 | BUMPER, SIDE GUARD TRIM ...couuieucmmmmrmmsssesessssessssseesssss s e 2 2
15 1012047 | SCREW, SELF-TAPPING, #8 - 32 X 3/8 ..ourvvvuusressmssinsssssiassns s s 8 8
16 7951 | SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X 1 .ooooriireensiiennssssosssrssnnes s 2 2
17 7473 | NUT, NYLON LOCK, 5/16 - 18 ..ooreveoeieveamemmmsnnsmsssnssssseesessssessms s 2 2
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' REAR BODY AND FENDER- GASOLINE VEHICLE

. m PART NO. DESCRIPTION gXYS &TEYC

1 2 3 4

1 ro1pa1a | PUATE, BODY HINGE o
2 101904101 PLATE, BODY KIGK. oo e s
3 1015422 INSULATION, SOUND, RIGHT SIDE FENDER - SHORT vvereemmmmmeemmssessesess™
4 1015421 INSULATION, SOUND, LEFT SIDE FENDER - LONG ..vovevesmreemmmmemsemmesesssstss

5 1016963 INSULATION, R

6 1017113 INSULATION, SOUND, LEFT GIDE BODY eooesssseessssesssssesms oo s

7 1015419 INSULATION, SOUND, BAGWELL AREA oooonsscanemsmassam s

8 1015420 INSULATION, SOUND, BODY LEFT / RIGHT FENDER .oomneremumessmsressssssssess st

9 1017936 O R, INNER s

10 1010434 BARREL, DLASTIC. oottt

0000304 SCREW, HEX HEAD CAP, 1/4 - DO X A eernssessmreesessmm s

101692601 o BEIGE et

O | B AWMITE s

I01SZ00% | BB < GRAY

101692606 o L ED. s

101692609 BODY - DARK B e

101692610 BODY - DARK GREEN oot st

101696208 BODY WITH TAILLIGHT OPENING - BEIGE orvoosssssssssssssssss s

101696209 BODY WITH TAILLIGHT OPENING - WHITE oovevvcreensmmmssmssessesm s

101696211 BODY WITH TAILLIGHT OPENING - GRAY oervaeeermmmssamssesmesms s

. 101696213 BODY WITH TAILLIGHT OPENING - RED ovocaerrssssesssssmosss s
101696215 BODY WITH TAILLIGHT OPENING - DARK BLUE ..ouceeeeemesessmmsmmsssessn s s e

101696216 BODY WITH TAILLIGHT OPENING - DARK GREEN .ot

1017141 SUPPORT, ERONT BODY s

0000332 WASHER, FLAT, G ot

0008251 SCREW, PHILLIPS HEAD, 1/ - 20 XA covemerinreessssssesmmn

0008233 | NUT, NYLON LOCK, T S

101582901 ASSEMBLY, ACCESS DOOR (BEIGE) coroccsneesrsssssssssssssor st

101582902 ASSEMBLY, ACCESS DOOR (BLACK) ocorrrssnmssssssmssssssosss o

1015525 | NUT, FLIND. 478 - 2 st

1017748 | CLIP, DY KEEPER st

1012047 SCREW, SELF-TAPPING, #8 - B0 R BIB erereensessessse s
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REAR BODY AND FENDER ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION 8% E(f_TE‘E
i 2 3 4
1 1012412 | PLATE, BODY HINGE .....ooomrrermiiaeeimmsiesssssssssssasss s ssss s s omsssssoees 2
2 1017141 | SUPPORT, FRONT BODY ...ooueuueeumremssssesssesmssssessmss s sss s 1
3 | 101904101 | PLATE, BODY KICK ocouuuiveeumrrmimssissesssssssasssss st 1
4 332 | WASHER, FLAT, 14 weoorveoemeesoressseesesesesssesssssss s s 10
5 8251 | SCREW, PHILLIPS HEAD, 1/4 - 20 X 1 woooorrmmrissnsmmsensssscmmsens s 10
6 8933 | NUT, NYLON LOCK, 174 = 20 w..oovoieooeceeecemmmmnsssssissseess s ssss s s 12
7 1017936 | FENDER, INNER ...corvveaereesssrresssssnesssss s s s s 2
8 1010434 | BARREL, PLASTIC oooooovvoeeesmeeeseseasesassssess st ass o st 4
9 1017844 | SPACER, 1 /8 oeoeeveeeverereeoeeeeesesssesssness s ss s om0 2
10 1012159 | BOLT, HEX HEAD, 1/4 - 20 X 2 3/4 coooorvmummsiessesiesssesmmss s 2
11 0007479 | BOLT, HEX HEAD, 174 - 20 X 1 1/4 wooorvimvieiimiinssinsssns s s 2
12 1017815 | SPACER, 1/2 cvooeeevoeeeesseeeeesseesesssasss s s s i 2
13 1017748 | CLIP, BODY KEEPER ....ovvooeeesreeimmsssissessssssss s sssssms st 2
14 1012047 | SCREW, SELF-TAPPING, #8 - B2 ..o..oorvumuremmsarassseessmmmsmsssss s 2
15 | 101693301 | BODY = BEIGE ..oooveormmeeeeoemmmmnsnrssss s sessssssss s s 1
15 | 101693302 | BODY - WHITE ..oooouemmmmeiveeismenssssss s 1
15 | 101693304 | BODY = GRAY ....ooomeruuiereueessmsiessssssssssssssssss oo s 1
15 | 101693306 | BODY = RED ..ooovoessereeeesaeeeesssssoress s ssssss s s s 1
15 | 101693300 | BODY - DARK BLUE ...ocouuuriummmmrnsissrssmssssssssssssssssss s 1
15 | 101693310 | BODY - DARK GREEN ...coouirmiirmmmsnrsseeessinssss s s 1
15 | 101696201 | BODY WITH TAILLIGHT OPENING - BEIGE ..oovvviiisisiiiinsssssimns e 1
15 | 101696202 | BODY WITH TAILLIGHT OPENING - WHITE oooiimiiiinriiisssims s 1
15 | 101696204 | BODY WITH TAILLIGHT OPENING - GRAY ...oooiiimiiinrinninmnsins e 1
15 | 101696206 | BODY WITH TAILLIGHT OPENING - RED ..oooommiivmsiinnrnneisssss s 1
15 | 101696217 | BODY WITH TAILLIGHT OPENING - DARK BLUE w..coiiiiiiiiisinnss e 1
15 | 101696218 | BODY WITH TAILLIGHT OPENING - DARK GREEN ....ooivviiiniiissinssssnees 1
16 1013032 | ASSEMBLY, ACCESS DOOR (BLACK) ..oocviommirreriunssismnsssssres s somnss s 1
17 1015525 | NUT, BLIND, 1/4 = 20 —oooooorveersmeeeeuesmmosssssesessss s sesssss s o 2
18 | 101896201 | KIT, FORWARD AND REVERSE SWITCH COVER (INCLUDES 2 OF ITEM 19)
(POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS VEHICLES) ....cooooooeee 1
19 1010434 BARREL, PLASTIC FASTENER ....cuuouuureiressensssesssssssssosssns s 2
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DESCRIPTION

1 2 3 4

ASSEMBLY, SEAT BOTTOM, BUFF (INCLUDES ITEMS 2 AND 3) .coooreremmmeeree
ASSEMBLY, SEAT BOTTOM, WHITE (lNCLUDES ITEMS 2 AND 3)
ASSEMBLY, SEAT BOTTOM, GRAY (INCLUDES ITEMS 2 AND 3) cooveeeenmneeeees
ASSEMBLY, SEAT BOTTOM, BLACK (INCLUDES ITEMS 2 AND 3).covceeereeees

101564804
101564805
101564807
101564808

101562701 COVER, VINYL SEAT BOTTOM, BUFF veceeseesimemssssesssmseses st
101562702 COVER, VINYL SEAT BOTTOM, NYIEIR ¢ SRRt
101562704 COVER, VINYL SEAT BOTTOM, BLACK .rroreearssesssssessssssssssss s s
101562710 COVER, VINYL SEAT BOTTOM, JeT=T\ PPk
1010543 R, WOOD st
1015670 ASSEMBLY, ARMREST, SEAT BOTTOM (INCLUDES ITEMS 5 - 8) oomvremrmneeeee
1015625 BRACKET, SEAT QUPPORT ooreversressssssssssoss st
1012327 RIVET, MATING, VLT IR
1011786 ASSEMBLY, ARMREST, LEFT oo sson s
1011780 ASSEMBLY, ARMREST, e T
1011652 PLATE, SEAT HINGE, STAINLESS STEEL «oovvrrsssvemsssmssssssees st
1017384 SCREW, WASHER HEAD TAP, #12 ooveeeemmsmermmsss e
304 | SCREW, HEX HEAD CAP, = DO XA corresienmnsressssssssssss s
1012597 TR, SEAT o
1012657 GASKET, SEAT, LONG (GASOLINE VEHICLE ONLY) ooismsrsmmemrsemmee s
1012656 GASKET, SEAT, SHORT (GASOLINE VEHICLE ONLY) ooeeesrmmemmsmmesr st
. 1015417 INSULATION, SOUND (GASOL'INE VEHICLE ONLY) convememssesemseeser s s
101881701 WASHER, FLAT, STAINLESS STEEL, BB oo eeenssnn e
101880901 RIVET, POP, STAINLESS STEEL, BB cverrnreeramreemsee
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SEAT BACK AND BAG HOOP

@ [ ov| rarrno. | oEscrieTion ary [ aTe
1 2 3 4

1 101565102 ASSEMBLY, SEAT BACK, WHITE (INCLUDES ITEMS2 AND 3) .ccoviiiniinaennnee 2 2
1 101565105 ASSEMBLY, SEAT BACK, BUFF (INCLUDES ITEMS2 AND 3) .o 2 2
1 101565106 ASSEMBLY, SEAT BACK, GRAY (INCLUDES ITEMS2 AND 3) ..o 2 2
1 101565107 ASSEMBLY, SEAT BACK, BLACK (INCLUDES ITEMS2AND 3) cocovviiiviieeeen 2 2
2 1013335 CAP, SEAT BACK, BLACK ...ttt e 2 2
3 101562601 COVER, VINYL, SEAT BACK, =1 L= =P 2 2
3 101562602 COVER, VINYL, SEAT BACK, WHITE ..o 2 2
3 101562604 COVER, VINYL, SEAT BACK, BLACK ..ot 2 2
3 101562605 COVER, VINYL, SEAT BACK, GRAY oot 2 2
4 8935 SCREW, CAP HEX HEAD, B/16 - 18 X 2 1/4 oo e 2 2
5 1015075 WASHER, FLAT, 5/16 .oiiiieeeiiieiie i iiiiireer e s s s 4 4
6 7473 NUT, NYLON LOCK, [T T I K T PSP PP PPPPRPPPPPERS 8 8
7 1017409 MOUNT, SEAT BACK ..oiiiiiiiiiiiiiei e et i e s 2 2
8 1011708 SUPPORT, SEAT BACK, LY TN L T U OO UPTS PRSP PRRPPRPPPPN 2 2
9 1013884 SPACER, BAG HOOP ..ottt et e 2 2
10 1013935 ASSEMBLY, BAG HOOP (INCLUDES ITEMS 11 - 13) oo 1 1
11 1010434 BARREL, PLASTIC, =Y I N o G PP PRSPPI 2 2
12 1013754 BUCKLE, BAG STRAP i s e 2 2
13 1010413 ASSEMBLY, BAG STRAP, LONG ....cooriiiiiiii e 1 1
14 1017234 BARREL, FASTENER, GIRAY ittt e e e 4 4
. 15 1011710 ASSEMBLY, KNEE BRACE WELDMENT et et er e e rn s e e s rarraanes 2 2
16 1011706 PAD, MOUNTING, SEAT BACK SUPPORT oot ieieree e erecesine s snnsnnsne e 2 2
17 8248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 3/4 ..oiiiiiiii e 8 8
18 8304 WASHER, INTERNAL TOOTH LOCK, 1/4 oo 8 8
19 8233 NUT, NYLON LOCK, 12 T o R VPP PP PPPPP PP 6 6
20 7847 SCREW, HEX HEAD, 1/4 - 20 x Y 7 RSP 6 6
21 332 WASHER, FLAT, 1/4 1ot s 8 8
22 1218 SCREW, HEX HEAD CAP,5/16-18 X1 1/4 i 4 4
23 1017774 SPAGCER, BODY ...iiiiiiiiiiiieaae ittt ier s s s e s 4 4
24 1241 WASHER, FLAT, 5/16 .uteiiiiieeiiiiiiire et s s e 6 6
25 7818 BOLT, CARRIAGE, 5/16 - 18 x T 1~ PPN 2 2
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WHEELS AND TIRES

ITEM PART NO. | DESCRIPTION 8}‘§ S_EYC
1 2 3 4
1 1010984 NUT, LUG oo oo s b ae e e e e e ne st fretre s st 16 16
2 101570501 ASSEMBLY, TIRE AND WHEEL, BEIGE, RIB TERRA ... 4 4
2 101570502 ASSEMBLY, TIRE AND WHEEL, BEIGE, POWERRIB ..o 4 4
2 101570504 ASSEMBLY, TIRE AND WHEEL, BEIGE, WHITE WALL POWER 211 = 4 4
2 101570507 ASSEMBLY, TIRE AND WHEEL, BEIGE, SOFTRAC, 6 PLY ..o 4 4
2 101651401 ASSEMBLY, TIRE AND WHEEL, WHITE, RIB TERRA .......ccccoiiiiiine 4 4
2 101651402 ASSEMBLY, TIRE AND WHEEL, WHITE, POWERRIB ........ccoociiiiiin 4 4
2 101651404 ASSEMBLY, TIRE AND WHEEL, WHITE, WHITE WALL POWER RIB ..coovveennet 4 4
2 101651407 ASSEMBLY, TIRE AND WHEEL, WHITE, SOFTRAC, 6 PLY oo 4 4
3 1015707 WHEEL RIM, BEIGE ..iuiiiiiiiiiiei ittt ann e et nr s abns s s s 4 4
3 1014771 WHEEL RIM, WHITE ... i e s s s 4 4
4 7271 TIRE, UNMOUNTED, RIB TERRA oo 4 4
4 1015672 TIRE, UNMOUNTED, POWERRIB ...ccoiiiiii e 4 4
4 1017693 TIRE, UNMOUNTED, SOFTRAQC, 6 PLY ..o 4 4
5 7310 STEM, VALVE ..ot s s e e s e e e s an b be s 4 4
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DESCRIPTION

1.2 3 4

TRANSAXLE (INCLUDES ITEMS 1 U2 e
AXLE ASSEMBLY, RIGHT (INGLUDES ITEMS 3 - 7) rssrsesmso s 0
AXLE ASSEMBLY, LEFT (INCLUDES ITEMS 3 -7)

STUD, LUG e oo

D USHING, 25 MM 1. D. om0

101768302
1013785
1013786
1013787
1014207

1011291 BEARING, OUTER AXLE TUBE oocoareessmssssssssmssssss e
1013792 D GLIP, TYPE G vt
1016672 NG, RETAINING: eorrsessrosssssrsorses s
1013790 BOLT,M10x1.5X Y VR
1013791 WASHER, LOCK, /B2 oooorsveessoesmie s
1013775 SEAL, INPUT SHAFT OIL oivmewammsssssasmsssssesssssssss s
1013756 GEAR CASE, e
1012711 BREATHER oot
1013758 GASKET, GASE. .covvrrsssssrsssossssssosst s

7330 BEARING, INNER AXLE TUBE ocusenenmmnresmsesesssese st
1013789 GASKET, AXLE TUBE . .vcuerecamssememsesemsmsesiss s
1017704 ASSEMBLY, AXLE TUBE, RIGHT SIDE .ovieiimermesmeesmsesss s
1013794 SEAL, AXLE SHAFT OIL orerreeassssemssnssssssssssssssss s 2

7335 BEARING, INPUT GEAR vt e 0
1013764 QEAET, INPUT st

7336 BEARING, INTERMEDIATE fe]=7.\; ERVINUIISRENTR
1013766 GEAR, INTERMEDIATE, GMALL ovoeeremnrsessmmsmesesssmmses s
1013780 BBV GUNK s s
1013765 GEAR, INTERMEDIATE, LARGE ...voormmmssmmnessmmmmesssnss st
1013757 GEAR CASE, =S TR R
1013759 PLUG, FILL, WITH GASKET vveammresemsssssemsssnsos s s
1013763 BOLT, M& x 1Xx BOMM oosenesrersessmserss s
1012710 D TTBOWEL ottt
1013779 BOLT, M8 x 1.25 X BTMM voreemsemmesesmssmse s
1013782 DLATE, LOGK sttt o
1013767 GEAR, QUTPUT oorissrrsmssssssssssssos st
1013772 PIN, DIFFERENTIAL <ooorrsrssmmsssssmssrssnsssse o 0

101910501 KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 33-37)

(USE WHOLE KIT AS RECEIVED. SOME KITS DO NOT CONTAIN ITEM 34) .....
GEAR CASE, DIFFERENTIAL (LEFT) .oevnee

PLATE, THRUST (DlFFERENTlAL GEAR) (WHEN REPLACING
THRUST PLATES ONLY, REPLACE PER ORIGINAL ASSEMBLY) .cvvenmeeenees

1013768
1013773

1013774 PLATE, THRUST (IDLER GEAR) covereesersmssssrsssssss s e
1013773 PLATE, THRUST (DIFFERENTIAL GEAR) .oveeersssrsssssessssssssesssss s
1013769 GEAR CASE, DIFFERENTIAL e S P
1013770 GEAR, DIFFERENTIAL IDLER  oovsvoeesessessssssssssssssssssossssssssss st oo
1013771 GEAR, DUEFERENTIAL oo
1013781 S
1017703 ASSEMBLY, AXLE TUBE, LEFT SIDE oorveersssnesssssress o220
1014193 A ey S
1013866 | KIT, TRANSMISSION CABLE SUPPORT BRACKET (INCLUDES A4 - AT) cooeenes

332 WASHER, FLAT, S8 oo
1013872 SCREW, HEX HEAD CAP, 1/4 - 20 X B oo
1012462 SCREW, HEX HEAD CAP, 1/4 - 20 X R V7R

8233 NUT, NYLON N ——————
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| BRAKES, PEDAL,
® AND CABLE ASSEMBLIES

#




TYPICAL 4
(11) PLACES

TYPICAL 2
PLACES

TYPICAL 2
PLACES

/
\ SEE REAR SUSPENSION -

SECTION 5 FOR MOUNTING
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_BRAKE ASSEMBLY

. ITEM | PARTNO. | DESCRIPTION arTy | arY,
1 2 3 4
101823301 | CLUSTER, RIGHT BRAKE (INCLUDES ITEMS 1-9) ...ooommimroniesinsiciseeneeees 1 1
101823302 | CLUSTER, LEFT BRAKE (INCLUDES ITEMS 1 - 9) .eouveriinmiieriimsss s sseesseeee 1 1
1 | 101824001 ASSEMBLY, BACKING PLATE, RIGHT (INCLUDES ITEMS 2, 3AND 4) ....... | 1 1
1 | 101824002 ASSEMBLY, BACKING PLATE, LEFT (INCLUDES ITEMS 2, 3AND 4) ......... 1 1
2 | 101816501 MECHANISM, ADJUSTING, RIGHT w.oooovvoeveiescees e sssicnsres s 1 1
2 | 101816502 MECHANISM, ADJUSTING, LEFT ...covoevereareseeesene s ssssssessisssssensensnsons 1 1
3 | 101823901 WASHER - oo oot e e eeeeeeese e eeees et 1 1
4 | 101823801 WASHER, PLATE .ooceeeoeeeeeeseeeeseeeseseesssns s sss s sos e sas s 1 1
5 1010850 COVER, DUST eoeeoeeoeeeeeeeeee e seeee e s et 1 1
6 | 101823201 PACKAGE, BRAKE SHOE (FOUR PIECES) .....ovvoiveeieereieesiesiinsss s 1 1
7 1011466 KIT, SHOE RETAINER (FOUR PIECES) -..oovvruiummmrianessnciasneseesensssssseesnees 1 1
8 | 101816301 PACKAGE, BRAKE SPRING (FOUR PIECES) ...covvrrrrreniiisiiiisinnrisenssnes 1 1
9 | 101815501 ASSEMBLY, LEVER, RIGHT ..ooooveoiroeoeeoeeeeses s esssesss e ssecessens s 1 1
9 | 101815502 ASSEMBLY, LEVER, LEFT ooreeieveeeeeseesees o esssesssesesssees e s s csnsas s 1 1
10 1013924 | NUT, HEX CONE, 5/16 = 24 o..oooeoeeeeeeeesiesiesesse et sessnnssnsssss s s s 8 8
11 1014153 | BOLT, BRAKE CLUSTER MOUNTING .....ooocvvumrerimmrassres s smsnnsnnssesssssssees 8 8
12 1010829 | PIN, CLEVIS, 5/16 wevvrveeeeeeeeeeeeeeeseseses s esssssssessssessssses s s ss s 2 2
13 1085 | PIN, GOTTER, B/32 X 1 worveeeerevesiesesossesessssesseessessees et 2 2
14 1013207 | HANGER, BRAKE CABLE .....o.vveeereeeeeseeseessesesss s cssssssesssensansssns s 2 2
15 | 101791101 | DRUM, BRAKE .....ocoooooeeeeeeeeeeiessasesseesees et cmsssms s 2 2
. 16 TOT1779 | CLIP, “E”, 1/2 oo eeeeeeeee e 2 2
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1011418
1032

7716
1013876
1013870
1011406
7716
1013869
101187702

N/A
1017029
1010877
1010805
1010932
1011403
1011779

1035
1010829
1017211

N/A
1010933
1010927
1010878
1011402

7473

1241
1010808
1013532
1013531
1010921
101865301
1242

1028

~ BRAKE PEDAL A D CABLE ASSEMBLY,

DESCRIPTION ary | A
1 2 3 4

KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 2 = B) wovreenemnessesensemssss st
 GHING, NYLON .t o
o PUSH, B8 s
PAD.PARKBRAKE .....................................................................................

KIT, BRAKE PEDAL (INCLUDES ITEMS 7 AND 8) oovsrewsssssmsssmsess sttt
SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 x U2 coreeernneeesmmnreene

MG 3.7) o
e LAND PAWL st 0
o GOTTER, 7168 X 112 e T
Ol PUSH s s
R LEEVE, PARK BRAKE ROD s
ST, BALL, 18- 2B s
PP MER 112 o
e GOTTER, 8182 X1 s
DI, GLEVIS, 5118 o

KIT, EQUALIZER AND PIV .
N EQUALIZER PIVOT st 2

NG, PARK BRAKE TORSION v

S R, PARK BRAKE .o

B BIAKE. oo O g

PACKAGE, BRAKE MOUNTING BLOCK (
FOR LEFT AND EIGHT SIDES) wovrerorsrrsosssssssctoss oo

NUT, NYLON LOCK, B16 - 4B woserorrsiorsssrrssessmss s
WASHER, FLAT, SI1B. oo
I EQUALIZER ot
SPNNG,BRAKERETURN(GASOUNEVEHCLE)N”m”m“mm_m"m“mm"
SPRING, BRAKE RETURN (ELECTRIC VEHICLE) wovoeremsemmssessmsssesssesr i
SCREW, HEX HEAD CAP, 5/16 - 18X 2 12 rereemmmmmssennemsse s
NUT,HEX,H16-18 .........................................................................................
o HEX, 118 - 20 o s
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ACCELERATOR PEDAL ASSEMBLY
_ GASOLINE AND V-GLIDE 36 VOLT VEHICLES

. ITEM | PARTNO. | DESCRIPTION Ty | Sec
1 2 3 4
1 1017696 | SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEM 2 AND 3) ........... 1 1
2 1013871 PAD, PEDAL oot 1] 1
3 7716 | SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 cvovvvvvsvvccccsirsisereens | 4 | 4
4 1218 | SCREW, HEX CAP, 5/16 - 18 X1 1/8 cooooovsoooeoossooeeseeeeseeessssssssssssiseieo 1 1
5 1241 | WASHER, FLAT, 516 +..vooooeveeooeeeeeseeeeeeeeseesesoeooeseeeeesssessssmsssss s 3| 3
6 | 102026001 | KIT, ACCELERATOR PIVOT ROD (INCLUDES ITEM 7) -.ccoovvvvvveeroneeeeeensenninnnee 11
7 1011700 | SPACER coooooeeoeoeeeesseeeesesoseoessesesesssossssssse oo 1] 1
8 7473 | NUT, NYLON LOCK, 5/16 - 18 w.ooeeoeeveveeeesesesssesssseessisssseeee s sssssssesssesoe 2 | 2
9 1014007 | WASHER, FLAT, 1/8 —oororsoeseeseeeeeeeoeeoesoeeeessees s soeseese e 5| s
10 1017424 | BEARING, PIVOT SUPPORT .ccovvvoeeoeneesssessseeseeceosssse e 1] 1
11 8717 | NUT, NYLON LOCK, 1/8 < 28 ....eoooeooeooooesoesoesseessssssosossssesses s 1 1
12 | 101817401 | RETAINER, SPRING -.vvvoosoeeeeeeeeceeeceeesoeeeseesseesssss s sesess oo 1] 1
13 | 101790201 | SPRING, RETURN ..oovvvoooeeeeeeeeeeeessesessoeeseseeesoeseeee oo 1] 1
14 1017878 | GUP, SPRING worooroooee oo eeeseeeeeee e ossses e 1 1
15 1017380 | BUMPER, RETURN SPRING ...covvvveevrorsresesesessssrssoooeseee s sssisonienscnssesso 11
16 | 101826001 | RING, CRESCENT RETAINING (FOR VEHICLES PRIOR TO
SERIAL NO. 9833-517738) . reeesesseeeseeseseeseseeeeseses e 1 1
17 8233 | NUT, NYLON LOCK, 1/4 < 20 ....ooooeoveoeeoessessosssssssessssoseses e 4| 4
18 | 101804201 | WASHER, PLASTIC, 1/2 (FOR VEHICLES PRIOR TO
SERIAL NO. 9633-517738) wvvvvvovrreosessessseeesseeseessressasssssssesesses s 1] 1
. 19 | 101818801 | STUD, BALL .ooovooeoooeeeeeeeeeeeseessesseesseseesooeseeseseess st 1] 1
20 | 101871901 | ASSEMBLY, ACCELERATOR ROD (V-GLIDE 36 VOLT VEHICLE ONLY)
(INGLUDES ITEMS 21 AND 22) ..oosoeecccoeooeeosoee oo 1
20 1016168 | ASSEMBLY, ACCELERATOR ROD (GASOLINE VEHICLE ONLY)
(INCLUDES ITEMS 21 AND 22) <.oovvorsceccoeoesesssoeseseeees s sesoes s 1
21 1011084 | NUT, UNF HEX JAM, 1/4 < 28  oooooooooveooeooooooeessoossseessnsseeeeeeseesessess oo 2 | 2
22 1011734 | JOINT, SPRING-LOADED BALL ....oovoovoooeoreooreoosooeeneeeeee oo sens e 2 | 2
23 1011694 | SUPPORT, ACCELERATOR PIVOT ROD ...ooooooooooooesoeseeeeeee e sensses e 2| 2
24 | 101861901 | SCREW, HEX CAP, 1/4 - 20 X 1 1/8 ooooooooooeroeoooeoeeooeesessesssssssessessessssssosssns oo 4| a
25 8754 | NUT, NYLON LOCK, B/8 X 16 ...vevveeveeeemmesessmmsmeesmseseeeeessossons e 1] 1
101187702 | KIT, PARK BRAKE LATCH (INCLUDES ITEM 26, AND ITEMS 9 - 13 ON
PAGE 3-5)
26 NA | RATGHET, PARK BRAKE oooooooovooooooeooeoeoeeseeeeeeeesseessess s 1] 1
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ACCELERATOR PEDAL ASSEMBLY
POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS

. ITEM PART NO. | DESCRIPTION 8}‘9’, &E‘é
1 2 3 4
1 1017696 | SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEM 2 AND 3) ........... 1
2 1013871 PAD, PEDAL ..ottt oot eae e e e eaa e nn s ereeae e et 1
3 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ..occoiviieiiieieeee 4
4 1218 | SCREW, HEX CAP, 5/16 - 18 X 1 1/4 ..ocoiviuiieiiieie e 1
5 1241 | WASHER, FLAT, 5/18 .eoueiueeieieeecteeeieteeeeeeeeeseesseaeeaeaeseeassee e e s eas e saeanisnans 3
6 1017325 | ASSEMBLY, ACCELERATOR PIVOT ROD ....ocoiviiuenieteeee s 1
7 7473 | NUT, NYLON LOCK, 5/16 = 18 ....iiiiiiiiiiieieiee et ese e e e et 2
8 332 | WASHER, FLAT, 1/4 oo ettt eeee e et nee et et sne e sneensseeaseacan 4
9 101862001 | SCREW, HEX HEAD CAP, 1/4 - 20 X 1 3/8 ..c.ocooviiiiiiieiiee e niinacn 2
10 1017424 | BEARING, PIVOT SUPPORT ...ooiiitiiciiieteet ettt et e nn e 1
11 1015661 | NUT, FLANGED HEAD LOCK, 1/4 = 20 ....coviiiiiieiesees e e 6
12 101817401 | RETAINER, SPRING ...ooviieiieiieieeeee it et eiee e sessese e et nn e ns e e 1
13 101796201 | SPRING, RETURN ....coiitiieietieeeeeeeeceteee et eieeseseeesessess s e s e e ens st see e e e 1
14 1017378 | CUP, SPRING ..ovvoeeoee oottt eeeee e e see e ee ettt ne e en e 1
15 1017380 | BUMPER, RETURN SPRING .....ccooiiiiiiiiiiii ittt et s s 1
16 1017400 | LEVER, ACTUATOR ...ooiioiiieieete e eeeeeee e ettt e e e e 1
17 101804201 | WASHER, PLASTIC, 1/2 .ouiieieiiee ettt s e 1
18 1017743 | COVER, ACCELERATOR ...o.oiuiiiitiiieieieteieeteseeteseesees e se e es e st s an s 1
19 101804301 | SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 .civeiiieeeeereee et 2
20 1011694 | SUPPORT, ACCELERATOR PIVOT ROD ...cocouiuieeiieieiieniere et e 1
. 21 101861901 | SCREW, HEX CAP, 1/4 - 20 X 1 1/8 ...oivioiioieiieiei ettt e e 4
22 8754 | NUT, NYLON LOCK, 3/8 X 16 ...eeveuieuieuiireneiienieteea et e e snesns s s annc e 1
101187702 | KIT, PARK BRAKE LATCH (INCLUDES ITEM 23, AND ITEMS 9 - 13 ON
PAGE 3-5)
23 N/A RATCHET, PARK BRAKE ....ooiiiuieietieeiieti et et et eae e e s en s 1
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_ STEERING COLUMN

ITEM | PART NO. | DESCRIPTION N S
12 3 4

1 1013861 | JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 3) .coocecvcccceneenen 1] 1

2 1017226 | SCREW, HEX HEAD CAP, M8 X 1.25 X 30MM ........ocovrsirssreneressrscesneene 3| 3

3 7174 | WASHER, LOCK, 5/16 rreeereesreccccceeeesoeeseessesssss s ososssse oo 3| 3

4 1016185 | MOUNT, STEERING COLUMN, LEFT HAND .....ooorosrooevoererr oo 1]

5 1016184 | MOUNT, STEERING COLUMN, RIGHT HAND ........ooovvrromssrsssessisosienscnsneneos 1] 1

6 1016269 | SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 2 ......ccovvrvveree 2 | 2

7 334 | WASHER, FLAT, 3/8 oooooeeeecceeoeeoeeeeeeeeeeooeeesseessssss oo e ess s a| a4

8 1016183 | SCREW, HEX HEAD CAP, 3/8 - 16 X 6 3/4 1ooeseecccccsccvveeee e esessenivnsneson 2 | 2

9 8754 | NUT, NYLON LOCK, B/B - 16 .reeeeeeeeeeeveoersossessssssssssssssssee oo ssecsiscssenes 2| 2
10 1014288 | SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 3/4 ......ccc....... 1] 1
11 1011697 | WASHER, FLAT, 516 wevvvvresesseseceereoessssseesoooee oo sessssee oo 1] 1
12 1012499 | BOOT, STEERING COLUMN ...oceoeoeeeeeoeeeoesoessessssse s oeoeseeesees e sssecensenees 1] 1
13 1016181 | ASSEMBLY, STEERING COLUMN (INGLUDES ITEMS 14 - 23) oecceesvcccccvvrnnen 1] 1
14 1012605 | RING, RETAINING rrrroeesesseseececeeeossoesoeeseeseess s ssoossoee e 1] 1
15 1012604 | WASHER, STEEL, 5/8 rooooeeseereccccooooeeeeoeeeeessessssssssossoss s 11
16 1014217 | SPRING, COMPRESSION ....ooooooroseseoeoeeeeessesosoee e 11
17 1014125 | WEDGE eooooeoeeeoeoeooee oo eeoeseeee e oeoeeees s et 2 | 2
18 1014213 | ASSEMBLY, BEARING ....coooooooovoeeooeesssssssesssssssmseseeees e misesicss oo 2 | 2
19 1014126 | SEAT, BEARING «.ovoovoeoeeeseseceoeeeoes oo sooeeess s ssoss e oo 2 | 2
20 1015545 |  SHAFT, STEERING COLUMN w...ooooovoooeorsoeeeeesssoveoee oo 1] 1
21 1016622 |  COLUMN, ALUMINUM STEERING ooroccccccooooees oo 1] 1
22 1014214 | RING, BETAINING orrrreesse s ceoeeeeeeeeesoeseees e oeoeeesee e 1] 1
23 1014211 | SEAL BEARING ooorreeoeeeese e oeeeeeossoeseeesees e oooossee oo 1] 1
24 1016263 | COVER, STEERING COLUMN ..coooovoorsoeooeeeees e oooeeees st 1] 1
25 1016156 | WHEEL, STEERING -rrrrseeseeceseeccceorsoesoesseessese s ossossone e 1] 1
26 1012604 | WASHER, STEEL, 5/8 . orrreseeseseereeecesoreeoesoeeseessess s soossose et 11
27 1017273 | NUT, NYLON LOCK, 5/8 = 18 w..ceovoveresesseoeoeesressesmssseeessssscese s 11
28 1016219 | ASSEMBLY, SCORECARD PLATE (INCLUDES ITEMS 29 - 32) ....ccoovvevennrnners 1] 1
29 1012565 | SCREW, ROUND HEAD, #12 - 14 X 1 oooooooeoreoeeeeooeeees e ere e 2 | 2
30 1012566 | SPRING, TAPERED COMPRESSION ...ooooiieoeeocicveoeeiee e 2 | 2
31 1016214 | GRIP, PENGIL vvoveeoeooesseeeeeceeeeeeeseessesseooees e ossoee e scess s 2| 2
32 1016154 | CLIP, SCORE CARD .ooooeeeeeeeoooeoes e oooeeeees s osseee et sssses s 1] 1
33 1010715 | SCREW, PHILLIPS, #10 < 18 X 38 w....ovvooevosoeeseeseeseseosoeseee oo sieesinseee 2| 2
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STEERING GEAR ASSEMBLY

. TEM | PARTNO. | DESCRIPTION s & SE
1 2 3 4
FOR GASOLINE VEHICLES PRIOR TO SERIAL NUMBER AG9633-517735,
AND ELECTRIC VEHICLES PRIOR TO SERIAL NUMBER A9640-533437.
1012452 | ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1-22) v 1
1 | 101830901 (T, STOPPER BOLT (INCLUDES ITEMS 2 AND 8) oo 1
2 N/A T 1
3 N/A T 1
4 1013040 | WASHER, LOCK, TIE ROD om0 o | 2
5 1013039 | WASHER, TIE ROD STOPPER .o s 00 2| 2
6 2600 | TIEWRAP oo 2 | 2
7 1013085 | SEALL DUST e 0 2 o | 2
8 O B 1
0 1013087 | RING, SNAP oot 1 1
10 A | RAGK, STEERING ..ot s 1
11 A BT 11
12 NUA | SCREW, RAGK GUIDE oo oo 1]
13 1013044 | NUT, LOGK, RAGK SOREW .o st 0 1]
14 1013045 |  SPRING, RAGK GUIDE PRESSURE v 1]
15 1013046 | GUIDE, STEERING RACK .o st 1
16 SIA | BOX, STEERING GEAR oo 1
. 17 A | BEARING, LOWER PINION e o0 11
18 A | PINION, STEERING v 1
19 1012884 | BEARING, UPPER PINION e 000 11
20 1013051 BINGL SNAP oo 11
21 1013082 | SEAL, DUST, STEERING PINION oot o 1]
22 1013031 CING, EXTERNAL RETAINING: v 11
23 1013042 | NUT, HEX, N2 X 175 om0 1
24 Se40 | BALL JOINT, LEFT HAND THREAD (INCLUDES ITEMS 25, 26 AND 27) - 1
25 1015597 | FITTING, THREAD FORMING GREASE, 1/4 - 28 oo 11
26 Pa02 | NUT, HEX SLOTTED, B/8 - 28 om0 1] 1
27 1011880 | BOOT, DUST oo 0 1]
28 1035 | PIN, GOTTER, 312 X 1 vt 1]
29 mets | NUT, HEX, LEFT HAND THREAD, 1/2 - 20 oot 1]
30 1012467 | LINK, RACK AND PINION DRAG: s s s 0 11
31 oot | BOLT, HEX HEAD, B/8 - 16 X 1 1/2 oo s s o0 3| 3
32 250 | WASHER, FLAT, /B .o rerrrssetoss s 0 00 3| 3
33 1010138 | NUT, DIMPLED LOCK, 8/B = 16 oo 3| 3
R
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STEERING GEAR ASSEMBLY

@ |- | Firrno. | pEscripion aty | oty
i 2 3 4
FOR GASOLINE VEHICLES WITH SERIAL NUMBER AG9633-517735
AND LATER, AND ELECTRIC VEHICLES WITH SERIAL NUMBER
A9640-533437 AND LATER.
101878302 ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1 -20) .ccoooovveveicieennee 1 1
1 1013035 SEAL, DUST, PASSENGER SIDE ... e e e 1 1
2 8990 LT L1 =1 = I =S 2 2
3 101880201 ASSEMBLY, INNER BALL JOINT ..t eee e et eeei et et e 1 1
4 101880301 WA SHER, TAB oo e e e e tr e e re e r e s re e 1 1
5 N/A BOX, STEERING GEAR .....ooiiiiiieie e e e e 1 1
6 N/A BEARING, LOWER PINION ...ouiiiiiiii e e e san e 1 1
7 N/A PINION, STEERING ..ottt e et e e e e e e ar e r e e s an e ee e enasnneas 1 1
8 101879401 BEARING, UPPER PINION ..o et e e e e e n e e ee e ee e e 1 1
9 101879901 RING, C-TYPE ST O oo e e e e e e re e 1 1
10 1013051 RING, SN AP o e et e s e e e e r 1 1
11 1013052 SEAL, DUST, STEERING PINION ..ottt e e 1 1
12 101879701 GUIDE, STEERING RACK ..ottt eee et eee et e s e r e 1 1
13 101879801 SPRING, YOKE ...ttt e e e e e et a e e m e em e ees 1 1
14 1013044 NUT, LOCK, RACK SCREW ...t et e e e e ra e 1 1
15 N/A SCREW, BACK GUIDE ...coeieitieeee et e e e re e e e e e een e 1 1
. 16 N/A RACK, STEERING ... e et et e s s eaes 1 1
17 101879501 WASHER, STOP e e et et e e raas 1 1
18 101879601 RING, C-TYPE STOP ..o e e e 1 1
19 101880001 SEAL, DUST, DRIVER SIDE ..o e s s e ee e 1 1
20 101880101 RING, BETAINING ...ttt e e e et r e ree s ra e e e en e rn e arannes 1 1
21 1035 PIN, COTTER, 3/32 X 1 oottt et eee e e e e e e re e aan e 1 1
22 7540 BALL JOINT, LEFT-HAND THREAD (INCLUDES ITEMS 23, 24 AND 25) .......... 1 1
23 1015597 FITTING, THREAD-FORMING GREASE, 1/4 - 28 ..ot 1 1
24 7602 NUT, HEX SLOTTED, 3/8 - 24 ...cuiiiiit it ee e ee e et e ene s een e e re eee e e 1 1
25 1011930 20 L0 1 I L TS 1 1
26 7555 NUT, HEX, LEFT-HAND THREAD, 1/2 - 20 ..u oo anas 1 1
27 1012467 LINK, RACK AND PINION DRAG ..o e et e eee e e e e ee e 1 1
28 1013042 NUT, HEX, M1 2 X 1,75 ittt e e et et ee e aa e e e e e e are s ee s em e e ens 1 1
29 1624 SCREW, HEX HEAD CAP, 3/8 - 16 X 1- 1/2 oot 3 3
30 334 WA SHER, FLAT, 3/8 ottt ee e et e e e re e e e re e ra e r e 3 3
31 8754 NUT, NYLON LOCK, 3/8 = 18 ...iiiiiiie et et e e ee e re e 3 3
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_FRONT SUSPENSION, UPPER

. ITEM | PARTNO. | DESCRIPTION xS
i 2 3 4
1 1016353 | ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3 AND 4) .....ocoovvevernrrnnien 2| 2
2 1016346 |  BUSHING, URETHANE ..oooovovoveeeeeeeeevemsesossessmsssossmeseoee oo 6| 6
3 1016350 |  SLEEVE, DELTA OUTER .ooovooooooeeeeeeeeossossssssossmessoesoeeseeeeeesesssessesssss e 1 1
4 1016349 |  SLEEVE, DELTAINNER ..oooovooveeeeeeeeeosseessesesesssessonsssssneeseenescerssess e 2 | 2
5 8754 | NUT, NYLON LOCK, B/8 - 16 w..eeeeveveveoeeeessseesseesseserssoseses s sessisssne e 8| 8
6 7530 | BALL JOINT -.oooooeooeeeeeeeeeeeseeeeesessesesesesessess e oee e soee et 1 1
7 1308 | NUT, HEX, 172 = 20 croseereeoeeeeeeeeeeeeeeseeeeeee s seeceeseneoes e 1] 1
8 1624 | BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 eovovvoooeoeeoeeeoeeoeesoeesoeeseesses e 2 | 2
9 1010138 | NUT, DIMPLED LOCK, 3/8 < 16 ...cocveveeeeereerroreommooeoemomosmessoessssssssssssssseesssesses e 4| 4
10 2402 | SCREW, HEX CAP, 3/8 < 16 X 2 1/4 w.ooeooovooeeoeeoeeooeoooeooesoesoeeeoeeseeeseessessessss e 4| 4
11 1010219 | ROD, TIE oo eessssssssssssssessssses oo 1] 1
12 7555 | NUT, HEX, LEFT HAND THREAD, 1/2 - 20 ..ovovovveoeeveeeeeeseesoes e 1 1
13 7540 | BALL JOINT, LEFT HAND THREAD ...coovvvoooooeesseessss e ooonssne s sesonsees 11
14 1017266 | STRAP, A-PLATE oorooeesseeoeeoeeeeeseeeee oo see s oesoee oo 2| 2
15 1015813 | SHOCK ABSORBER, FRONT (GASOLINE VEHICLE ONLY) .occccccccccvevrrvrrreeces 2
15 1014235 | SHOCK ABSORBER, FRONT (ELECTRIC VEHICLES ONLY) .ooorvvorvore oo 2
16 1010124 | PLATE, SPRING MOUNTING .........ooeoeooeoeoooeooeooeooosoeosoeesesssesssessessessoeeses oo 1 1
17 1010200 | BOLT, HEX HEAD, 3/8 - 16 X 4 1/4 ovvvvvvooeesesessseeseoseoeeses s 4| a
18 1016385 | ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT ......oooosoossseesessvecenscnenne 1] 1
19 1011930 | SEAL, DUST .oooeooeeooerooesoeeoeeeeesessseeseeesssessessessssssmssommsoeeseessesssessesssesees e 3| 3
. 20 7602 | NUT, SLOTTED HEX, 3/8 < 28 w..o.oooeoeeveeesoesoessoeseesssessooeroessee e isonsenees 3| 3
21 1085 | PIN, COTTER, 3732 X 1 .voooveerreveeeeeeseseeseeseeseeeesoeooesoeesees s osssssssssses s 1] 1
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__FRONT SUSPENSION, LOWER

ITEM

DESCRIPTION

QTY | QTY

PART NO. GAS |ELEC
12 3 4
1 1010348 ASSEMBLY, LEFT SPINDLE (INCLUDES ITEMS 3,4 AND 5) ......cooviiiiiniinnns 1 1
2 1010347 ASSEMBLY, RIGHT SPINDLE (INCLUDES ITEMS 3, 4 AND 5) ....ccccovinnniiinnnnn 1 1
3 8067 BUSHING, BRONZE SPINDLE .....cuiiiiiiiei et 1 1
4 7048 BUSHING, BRONZE ...t ee et e s ene s aa s eee s anenn e e 1 1
5 1015597 FITTING, GREASE, 1/4 =28 ..ot s 1 1
6 1012030 SPRING, TAPERED LEAF ..o i e e e 1 1
7 8745 ASSEMBLY, ECCENTRIC ..ceiiniii e e e e s e 1 1
8 706 NUT, HEX, 3/B = 16 ..uutuueuuuiuuiruenuneeeeencneeneeinneanereeesssnsiansmessestaesaessaesaasaessanseneeesss 1 1
9 1011892 ASSEMBLY, HUB (INCLUDES ITEMS 10 - 13) ..oooiiiiieiee e 2 2
10 1011393 PACKAGE, HUB BEARING ...cooiiiiiiiieii et 2 2
11 1011304 STUD, LUG, 172 = 20 1oieeeeeeeueieeeeeeeeeiei e e et s e s ee e sresar s e n s s ee e ane e s 4 4
12 1013135 SEAL, DOUBLE LIP ..ottt ettt i e re e e 1 1
13 1011887 (070174 = S T 01U LS 31 O PRRP 1 1
14 8754 NUT, NYLON LOCK, 3/8 = 16 .coiieeeiiii e s 4 4
15 1016387 SCREW, HEX HEAD CAP, 3/8 - 16 X 2 3/4 ..ccoooiiiiiiiii e 2 2
16 1016384 CLEVIS, UPPER DELTA .. it iet et nr s ne s ee e se s snnn s e aans 2 2
17 1308 NUT, HEX, 1/2 = 20 oot e b e 2 2
18 209 WASHER, SPLIT LOCK, 1/2 ...utiiiiii ettt e e e s e eee e e 2 2
19 1010150 BEARING, THRUST oitieiiieei oo eee et eeeeee s tee e st ae s ee s aen s aessenean s s s eneeee 2 2
20 1016389 WASHER, KINGPIN WAVE ...ou it eee e e et s e s s e s e nsaaaneane 2 2
21 1010984 N 1O P LU TP PP PP PP 8 8
22 1010005 WASHER, FLAT, 3/4 ..ottt ettt e e e re et 2 2
23 7840 NUT, HEX SLOTTED, 3/4 = 18 ...otiiiiiuirireeeieiiiiiiiiieiire e ee s see e en e sen s aen e 2 2
24 7910 PIN, COTTER, 5/32 X 1 ooetereiiieieeeeeeemeii i e e eeeesaa s e ee e see e e n e s e cane s 2 2
25 8755 SCREW, HEX HEAD CAP, 3/8 - 16 X 33/8 ..coetiiiiiiiiiiieeii e e 2 2
26 1016386 LN T T =21 PPN 2 2
27 1015583 BUSHING, URETHANE ...ttt eee s ees s snn e nn e e s ann s n e e 4 4
28 1012303 BUSHING, STEEL iiituiiiiiii e eieieee et e et e eee s s ee s e ae s aaaee e s ann s essee e e e 2 2
29 1014276 PLATE, FRONT SPRING RETAINER .....ccooiiiiiiiii e, 1 1
30 1624 SCREW, HEX HEAD CAP, 3/8 - 16X 1 1/2 oo 4 4
31 357 WASHER, LOCK, 378 .. oo iiiiiiiiieeee e e ettt e e e e e s e ee s ane e e e ae e aeenn e s 4 4
32 706 NUT, HEX, 8/8 = 16 ..eeetieiitieeeeeeeieiii e e e te et e s ee e cee s ann s e e ee s nn s e ee e 4 4

1996 DS Golf Car lllustrated Parts List 4-11







ELECTRICAL SYSTEM
O GASOLINE VEHICLE




FORWARD / REVERSE
ASSEMBLY

LIMIT

FRAME

<~ GROUND

VOLTAGE
REGULATOR

5-2 1996 DS Golf Car lllustrated Parts List



WIRING - GASOLINE VEHICLE
. ITEM PART NO. DESCRIPTION QTY
12 3 4

1015735 | WIRE HARNESS (INCLUDES ITEMS 1 - 210 PR PRI 1

1 N/A WIRE ASSEMBLY, #18 RED/WHITE ..o 1
2 1015769 WIRE ASSEMBLY, #6 WHITE ....ciiiiiiii i s 1
3 N/A WIRE ASSEMBLY, #18 YELLOW, #16 BLUE .....ccooniinnmss s 1
4 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE ......ccooimninnimsese e 1
5 N/A WIRE ASSEMBLY, #16 YELLOW ..ot s 1
6 N/A WIRE ASSEMBLY, #18 YELLOW .ooiiiiiiiiiiinmssss s s 1
7 N/A WIRE ASSEMBLY, #18 BLACK ....oiiiiiiiniiimss s e 1
8 N/A WIRE ASSEMBLY, #18 GREEN ....ociiiiiiiiniini e 1
9 N/A WIRE ASSEMBLY, #18 WHITE/BLACK, #18 WHITE/BLACK ..o 1
10 1014119 WIRE ASSEMBLY, #6 RED ...ooiiiieiimiiasinrisiss s s s 1
11 1012382 | WIRE ASSEMBLY, #6 BLACK ..ot s 1
12 N/A | WIRE ASSEMBLY, #18 BLACK ..ot s s 1
13 N/A | WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZERKIT) ..ovviiiiiiiiiie 1
14 1015332 | WIRE ASSEMBLY, #10 BRAIDED GROUND ceooeeieeeieevieereeeinreeeesasseasans s ssssns s 1
15 1015920 | WIRE ASSEMBLY, #6 BRAIDED GROUND ..ot s s s 1
16 1015737 | WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) ...cooveveienes 1
17 N/A | WIRE ASSEMBLY, #18 BLACK (PART OF ELECTRICAL COMPONENT BOX) ....ccooennen 1
18 1012384 | WIRE ASSEMBLY, #6 BLACK ..oooiiiiiiiiiminiss s s o s 1
. 19 N/A | WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX)........... 1
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FORWARD AND REVERSE SHIFTER ASSEMBLY

_ GASOLINE VERILEE

PART NO.

DESCRIPTION

QTy

0o N OO O R W=

1016947
1012594

8057
1012431
1014808
1014807

8058
1013591
1014145
1014727
1016342
1014089
1014065
1013590
1013589

8717
1013587
1010954
1013085
1012333

7893
1013198
1012987

8248

8233
1014065

1 2 3 4

ASSEMBLY, FORWARD AND REVERSE SHIFTER (INCLUDES ITEMS 1 -17) ............
SCREW, MACHINE, #4 - 40 X 1 1/2 i
NUT, HEX HEAD, #4 = 40 ..eooiiiiieeieee et e
WASHER, FLAT, #4 e e e e ar e s
SWITCH, LIMIT e e e st e e e ceeans b e ee e eaaeeeaaanaaas
SWITCH, LIMIT oo e e e e e e e e ae e e e
WASHER, LOCK, #4 ...t e e e e e
PIN, ROLL, 1/8 ittt e e ann s s e en s nn s e e e e
BUSHING, BRONZE ...t e e e e e
WASHER, NYLON FLAT, #4 oo e e
BASE, FORWARD AND REVERSE SHIFTER ...,
KIT, NEUTRAL LOCK-OUT CAM (INCLUDES ITEM 12) ......ooooiiiiiii

WASHER, FLAT Lottt et re e s e e e en e aa e e e e e e e eeesanes
SPRING, FORWARD AND REVERSE CAM ...
RING, RETAINING ... e e e e
NUT, NYLON LOCK, 1/4 = 28 ...ortiiiiirieiieriiee e e it
WELDMENT,FORWARD AND REVERSE BELL CRANK .......cccciiiiiiiiiiee e
STUD, BALL, 1/4 - 28 X 1/4 .o e e e

CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) .....ccociiiiiiiiieieii e
JOINT, BALL oo e e e e e e s e e s e e e e eeesneas
NUT, HEX, #10 = B2 Lot ie s et ee e ea s e e e ae e e e e s e ee e e e e e e s ne e e s s

SCREW, PHILLIPS OVAL COUNTERSUNK MACHINE, #8 - 32 X5/8 .........ccocceviiiiieiis

HANDLE, FORWARD AND REVERSE SWITCH ......cuviiiiiiiiii i

SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 3/4 ....coooviiiiiiiiiiie e

NUT, NYLON LOCK, 1/4 = 20 ...oniiiiiee et e e et e e

WA SHER, FLAT Lottt s e e e s re e e e e e ee s abes e s

T N O O L I L T e O L T S e \® B S B | B | S SN b I
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—

ELECTRICAL COMPONENT BOX
~ GASOLINE VEHICL

1 2 3 4

101827601 BOX, ELECTRICAL COMPONENT, COMPLETE
(INCLUDES ITEMS 1 - 31 AND 1015735 - SEE PAGE 5-3) oovrersemesmesmsesenm s

1015372 COVER, ELECTRICAL COMPONENT Ve R
1013589 OOV EIMINING vt
1013580 | TRIOAL BOX e
1014145 BUSHING, ONZE. oot
1014065 O .
101821301 ASSEMBLY, BELL T
1010954 STUD, BALL, 1/4- DB
8717 NUT, NYLON LG, AT~ B8 s
0T | T Mo, 840 o
8058 |  WASHER, LOCK, #4 woovvmssemssrrss 0
1014807 el
1014808 T
O | R FLAT, 4 e
O GGEMBLY, 16 ORANGE v
10401 | AGRENBLY, #16 BLACK s T
OO | HEX HEAD MAGHINE, #4- 40X 188
078 | SN, S 18
7893 NUT, HEX, #10 - B e
. 1013609 SOLENOID, 12 e
1015752 SCREW, HILO, 41~ 16 % BIB v
1015371 BOX, ELECTRICAL COMPONENT et 2
1012295 B B AMP s T
1015737 WIRE ASSEMBLY, #10 ED et
1015741 R SR USE s
8233 NUT, NYLON B0 o
1015777 ASSEMBLY, VOLTAGE N 1o BT
1015343 STRAP, LT JUND. s
1015405 BOLT, CARRIAGE, T
1015919 NUT, HEX JAM, D
1013508 SCREW, HEX EAD GAP. 1/ - 20X 181 st
1014119 WIRE ASSEMBLY, I
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ELECTRICAL COMPONENTS
GASOLINE VEHICLE

. ITEM PART NO. DESCRIPTION QTy
12 3 4
1 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2, 3 AND 4) ...oviiviiiiiiiiiiiiiierne e 1
2 1016851 BUZZER, REVERSE ... e e 1
3 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ...oooooiiiiiii 2
4 1016857 WIRE ASSEMBLY, #18 BLACK ..ottt et 1
5 101826301 SWITCH, KEY ittt ettt e e e e e s s s eee s ee s eeann s e eeeeessensnn s e eseeee 1
6 1012505 KEY (PAIR) ittt ettt et e e ee s ae e e e ee e e ee s aeent e n e ee e ee e 1
7 101830701 NUT, KEY SWITCH ..ooiiieiieiiiiiiii ittt e e e e 1
8 101830601 ASSEMBLY, SCREW AND WASHER .....ooii 4
9 101834502 | CAP, KEY SWITCH .o i e s 1
10 101851101 WA SHER .ottt e e e e e e e e e ne e e e 1
11 1016630 | LIGHT, OIL WARNING ....ooiiiiii i e e e 1
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STARTER/GENERATOR ASSEMBLY

. ITEM PART NO. DESCRIPTION QTy
12 3 4

FOR VEHICLES PRIOR TO SERIAL NUMBER 9625-505061.
101829401 STARTER/GENERATOR (INCLUDES ITEMS 1-30) ..cooooiiiiiiiiiii e 1
1 101875201 HOUSING, FIELD COIL oottt e 1
2 N/A ASSEMBLY, ARMATURE ..ot e N/A
3 1013005 COMMUTATOR, BALL BEARING ......cooiiiii e 1
4 101875001 RETAINER, BEARING .. .o e e e e 1
5 1013001 BALL BEARING, OUTPUT SHAFT .ot 1
6 101874801 SPACER .. e 1
7 101879001 BOLT, CLAMP, MB x 1 x 180 MM ... e e 2
8 101876501 KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9 - 13) ....coooiiiiiiiiniiciniieeeee 1

9 N/A WASHER, FLAT, M8 (FOR VEHICLES PRIOR TO SERIAL
NUMBER 9625-505061) .....uiiiiiiiiiiiiiii i st e e e 1
10 N/A WASHER, LOCK, M1T4 ... e 1
11 N/A NUT, HEX, MT4 X 2 oo e e et 1
12 N/A SCREW, CROSS - RECESSED, M5 x .8 X 18 MM ........ccocciiiiiie e 3
13 101896501 SCREW, CROSS - RECESSED, M5 x .8 x 16 MM (WITH LOCK WASHER) ........... 2
14 101874901 END BELL, QOUTPUT SHAFT ..ot s 1
15 101875301 SET, POLE (SET OF 4) .ot e e 1
16 101875401 SCREW, POLE PIECE (SET OF 4) ..ouoiiiiiiiiiit et 1
. 17 101875501 ASSEMBLY, FIELD COIL ..ottt e 1
18 101875601 SET, FINSULATOR ... e e 2
19 101877601 PACKAGE, TERMINAL HARDWARE (F1 AND F2) ..., 2
20 101875701 SET, DF INSULATOR ..o e e e s rrs e 1
21 101877701 PACKAGE, TERMINAL HARDWARE (DF) oo 1
22 1013011 HOLDER, BRUSH (INCLUDES ITEM 23) ....coiiiiiiiiiie i 1
23 101878101 SPRING, BRUSH ..o e 2
24 101869301 PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS) .............. 1
25 101876201 ASSEMBLY, BRUSH CONNECTOR .....cooiiiiiiiiiiii e 2
26 101875801 A CONNECTOR (SET OF 2) .oooiiiiiiiiiiiiiieei e 1
27 101876001 PACKAGE, TERMINAL HARDWARE (A1 AND A2) ...coooiiiiiiiieee e, 2
28 101876301 COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 29) .......cccuueo..e. 1
29 1017653 COVER, BRUSH INSPECTION PORT, WITH DRAIN ..o 1
30 101876401 END BELL, COMMUTATOR ... oo 1
31 101874701 PULLEY (FOR VEHICLES PRIOR TO SERIAL NUMBER 9625-505061) ............ccccccc..... 1
32 101875102 KIT, ARMATURE CONVERSION (INCLUDES ITEMS 33-37) ...oooooiiiiiiiiii, 1
33 101875101 ARMATURE ... 1
34 1013003 KEY, WOODRWUFF ...oeieiiieiittieie ettt et e 1
35 1014289 PULLEY e e e e e e 1
36 N/A WASHER, LOCK, M1T4 L. e e e e ens e 1
37 N/A NUT, HEX, MT4 X 2 L. et e e e 1
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e

DESCRIPTION

1 2 3 4

FOR VEHICLES SERIAL NUMBER 9625-505061 AND LATER.

101829401 STARTEH/GENEHATOR (INCLUDES ITEMS 1 = 31) wovvmmimimsmmsmsesemmnssss s 1
1 101875201 HOUSING, FIELD GOIL. aooooeesesesssssmmsirsssssessss s 1
2 101875101 ASSEMBLY, ARMATURE cooveooessssesmssssssss s st 1
3 1013005 COMMUTATOR, BALL BEARING eovosseenssrssssssmssssssssmsssssss s o e 1
4 101875001 FETAINER, BEARING v e 1
5 1013001 BALL BEARING, QUTPUT SHAFT orvvveonssssssssssssessssssss s s 1
6 101874801 GPAGER oot 1
7 1013003 N WOODRUFF s e e 1
8 101876501 KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9 - 13) coorenimmmmsessmnmmessmeee 1
9 N/A WASHER, FLAT, M8 (FOR VEHICLES PRIOR TO SERIAL
N TOMBER GB25-B05061) .-
10 N/A WASHER, LOCK, M4 oottt e
11 N/A Y
12 N/A SCREW, CROSS - RECESSED, M5 x .8 X 18 MM oeeeerecemr s
13 101896501 SCREW, CROSS - RECESSED, M5 x .8 X 16 MM (WITH LOCK WASHER) ..covveees
14 101874901 END BELL, OUTPUT T AR
15 101875301 SET, POLE (SET OF B) oo
16 101875401 SCREW, POLE PIECE o e L
. 17 101875501 ASSEMBLY, FIELD COL. oo asees s s
18 101875601 GET, FINSULATOR . rrsrrossins ot
19 101877601 PACKAGE, TERMINAL HARDWARE (F1 AND (=) [T RS
20 101875701 SET, DF O e T
21 101877701 PACKAGE, TERMINAL HARDWARE (DF) ervvssssaesssssssssssssssssss s
22 1013011 HOLDER, BRUSH (INCLUDES ITEM 28) .ovoeeeeemesssmmssossenssas s s o s
23 101878101 SPRING, BRUSH .rorcrrosssssrsssssss s e o
24 101869301 PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS) ..ooveeereinnnes
25 101876201 ASSEMBLY, BRUSH CONNECTOR .ooeernassesssssssssss sy
26 101875801 A CONNECTOR (SET OF 2) covvevenmsmssmmssss s s st
27 101876001 PACKAGE, TERMINAL HARDWARE (A1 AND A2) oo
28 101876301 COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 29) ooovrevemmnennens
29 1017653 COVER, BRUSH INSPECTION PORT, WITH DRAIN Lo
30 101876401 END BELL, COMMUTATOR ..oceveeos oo s
31 101879001 BOLT, CLAMP, M6 x 1 X 180 MM ereveeresseseessmsssssesss s o
32 1014289 S
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__ STARTER/GENERATOR MOUNTING

. ITEM PART NO. DESCRIPTION QTyY
123 4
1 101829401 STARTER/GENERATOR ..ottt i e e e se e s st s an e 1
2 101524001 BRACKET, MOUNTING, FE 290 .....ooiiiiiiiiii ettt e 1
3 1015241 =] = I O ORI P 1
4 1016883 BRACKET, ADJUSTING ....oiiiiiiiiii ittt s e et e e s 1
5 705 | SCREW, HEXHEAD CAP, 3/8-16 X1 1/4 . 2
6 357 | WASHER, LOCK, B/8 ...ttt re s st s e s e e e 2
7 706 NUT, HEX, 3/8 = 16 .eeuii ittt e s e 2
8 101903501 SCREW, HEX HEAD CAP, M8 X 1.25 X 24 MM ......coooiiiii e 2
9 7174 | WASHER, LOCK, 5/16 ..ottt 3
10 1016074 | SCREW, TORX HEAD, M8 X 1.25 X 18 MM ... i 1
11 1015932 BOLT, CARRIAGE, 5/16 - 18 X 1 .ooiiiiiiiiiiii e e e 1
12 1242 NUT, HEX, B/1B = 18 iiiiiiiiiiiiiiaei e eeeit e ce e it e ser s e e s e s ne s s ra e n e r e e n e 1
13 1012384 | WIRE ASSEMBLY, #6 BLACK ....ooiiiiiiiii i 1
14 1015920 | WIRE ASSEMBLY, #6 BRAIDED GROUND ........oviiimiiiiiiiiiiii 1
15 7473 NUT, NYLON LOCK, 5/16 - 18 ...ttt e e s e 1
16 1241 WASHER, FLAT, 5/16 oeiiiiiiiiii ittt e et e et e s 1
17 7173 | SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ..o 1
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e

BATTERY MOUNTING - GASOLINE VEHICLE

. ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1012328 BATTERY, 12 VOLT croicerrerevmmmsssssssssssmssss s s s e 1
2 1014375 SCREW, HEX HEAD CAP, STAINLESS STEEL, 3/8 - 16 X S 7 - TP PP 2
3 1014374 SPACER, BATTERY TERMINAL BOLT ovoveeeeeeeseneasemss s m s s s 2
4 1013882 HOLD-DOWN, BATTERY, STAINLESS STEEL vivieiimnmsnisssmsssss s o 1
5 1011964 | WASHER, FLAT, STAINLESS STEEL, 1/4 .coiiimmiisrnnsmsssse s s 2
6 1015068 NUT, NYLON LOCK, STAINLESS STEEL, 1/4 = 20 ooviiniimnmsmnsmsssesnssmss s 2

[ R R L
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== 0 ENGINE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1015731 FE 290 OHV GASOLINE ENGINE, COMPLETE (DOES NOT INCLUDE

S B < TP UP PPN 1
1 1016507 BOLT, 2-ENDED, MB X 1 X 29 MM ..o e e e e ae e e e an e ees 1
2 1016512 WASHER, FLAT, 8 MM oot e et e e s e ee e e e e sen e ee e snn e ee e eaaneeen 1
3 1016524 SHROUD, ENGINE, FE 290 ..ot ee e ceet e e se e eeen emn s ane e ee e ee e e e eanneans 1
4 1016456 BOLT, FLANGED, MB X 1 X 12 MM ..o et cee et eee e eeeee e e e e e e eans 17
5 1016547 NN L I Y/ T 3

6 | 101909701 BOLT, 2-ENDED, M6 x 1 x 27 MM (FOR VEHICLES SERIAL NUMBER 9624-502638
F Y N I TSP 2
7 1016526 SHROUD, ENGINE, FE 290 (LOWER) ...ooviiiiiiis e e e e e 1
8 1017221 BOLT, 2-ENDED, MB X 1 X 48 MM ..ottt e eanera s eea e ea e eateaneeraseannees 1
9 1016534 [ L@ T 1 L T e N 1
10 1016525 SHROUD, ENGINE, FE 290 (UPPER) ...t e eee et ere e e e 1
11 1016443 BR A K T et e et e e e e et eee e enn e et eee e et e eanns 1
12 1016539 O-RIN G i et e e e et e e e e e e e an e aeane e e et e nr et eaans 1
13 1016536 TUBE, OIL FILLER, FE 290 ..o ettt eet et et s eea e eaceanseeaetenssesensnanseasnnes 1
14 1016531 [0 = I ] G 1
15 1011114 A L R < T PP 3
16 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ......couiiiiiiiee i e e e e ee e eee e e e eeas 1
17 1015969 SCREW, PAN HEAD, MB X 1 X 14 MM ..o e et e e 4
18 1015649 SHROUD, FAN oottt e e e e e e ea eeneee s een e ee s enn seeaessne e eeneeenaeeneens 1
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n FE 290 ENGINE
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PART NO. DESCRIPTION QTyY
12 3 4
1016495 FLYWHEEL, COMPLETE ... s 1
1016548 WASHER, FLAT, 16 MM ..ot e e e e 1
1016505 NUT, HEX, MTB X 2 ..oiiiii ettt e e s st e eeee e aa e e e s e e snn e s e e s e e e 1
1016562 [ OO PSPPI UPPPIN 1
1016455 BOLT, FLANGED, M5 X .8 X 25 MM ... e 2
101909201 COIL, IGNITION (WITH INTERNAL IGNITER) (FOR VEHICLES SERIAL NUMBER
9624-502638 AND LATER) ...oiiiiiiiiiie e e e e e 1
1016578 GROMMET ..ottt e e s et e s e e e e e s ee s ans e eeeseeesne e e ae s e e e rn e e 1
1016588 TUBE, 7 MM X 70 MM it e r e e e e 1
1016493 ASSEMBLY, PLUG CAP ..o 1
1016111 SPARK PLUG ..ottt ettt e s et e e e e e e e e 1
1016456 BOLT, FLANGED, MB X 1 X 12 MM ..ot 2
1012981 L0 I 1 PP PP 1
1016579 BAND, RPM LIMITER MOUNTING ....oooiiiiiiiii e 1
1016586 DAMPER, RPM LIMITER .....ooeiiiiiiiiiiiiiiiii ittt e e as e 1
101909401 LIMITER, RPM (FOR VEHICLES SERIAL NUMBER 9624-502638 AND LATER) ....... 1
1016445 BRACKET, RPM LIMITER ....oeiiit ittt 1
101909501 CLAMP (FOR VEHICLES SERIAL NUMBER 9624-502638 AND LATER) ................... 1
1016497 SCREW, CROSS PAN HEAD, M5 X .8 X8 MM .....ccoooiiiiii 1
1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5x .8 x 12MM ..., 1
1016561 CLAMP . e 1
1016587 L IV | P 1
101909301 WIRE, LEAD (FOR VEHICLES SERIAL NUMBER 9624-502638 AND LATER) ........... 1
1016503 WIRE, LEAD (FOR VEHICLES PRIOR TO SERIAL NUMBER 9624-502638) ............. 1
1016491 IGNITER (FOR VEHICLES PRIOR TO SERIAL NUMBER 9624-502638) ................... 1
1016492 COIL, IGNITION (FOR VEHICLES PRIOR TO SERIAL NUMBER 9624-502638) ........ 1
1016511 LIMITER, RPM (FOR VEHICLES PRIOR TO SERIAL NUMBER 9624-502638) .......... 1

FE 290 ENGINE ﬂ
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FE 290 ENGINE

. ITEM PART NO. DESCRIPTION QTT‘
1 2 3 4

1 1016467 ASSEMBLY, OIL FILTER, OHV oo s 1
2 1016502 BRACKET, OIL FILTER .ottt s s s s 0000 1
3 1016457 BOLT, FLANGED HEX HEAD, M6 X 1 X 40 MM .o 2
4 1016570 O-RING, OIL FILTER MOUNT oottt eereeeee s sane s ae s s rrar e sa s n s n s s 1
5 1016576 PLUG, DRAIN, FE 290 ..oouiuiuiesien s s s s 2
6 1016432 GASKET, DRAIN PLUG ...cuiieiiriisinmesms s s s s s 2
7 1016498 SCREW, CROSS PAN HEAD, MB X 1 X T2 MM et 6
8 1016484 COVER, PUMP ..ooiieteteuieaesss s sses s s i s s s 1
9 1016435 GASKET, OIL PUMP ..ottt s 1
10 1016473 PLATE, OIL PUMP L. coieireecstts s s s 1
11 101648203 PUMP, OIL, AND ROTOR ..ot e 1
12 1016429 SEAT, VALVE oooeiesceteesis s s s 1
13 1016537 BALL, STEEL, PRESSURE BELIEF . ieieeeeeeieeaesineesasssnssnecnesss st s s 1
14 1016581 Poy=1= 11 I 1
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FE 290 ENGINE

PART NO.

DESCRIPTION

QTyY

o N OO bR WN =

NN NN NN NDMNMNNNMNRNM-A A O O a0 a2 4 o -
0 ~N OO R WON = O © 0N, &N = O

1016442
1016436
1016583
1016569
1016545
1016542
1016451
1016450
1016449
1016523
1016431
1016560
1016519
1016479
1016566
1016448
1016447
1016544
1016474
1016483
1016563
1016489
1016452
1016471
1016549
1016517
1016458
1016430

1 2 38 4

CASE, ROCKER ... e e e
GASKET, ROCKER CASE ...
BOLT, FLANGED, M6 X 1 X 35 MM ... ..ot

NUT, HEX, M5B X .8 ..ottt s e e e arr e e e e e
SCREW, STUD, M5 X .8 .oreiiiiiii it et e s e s e e aaeaes
ARM, ROCKER ...ttt et et
0L | TP P P OOON
RETAINER, VALVE SPRING ...t
SPRING, ENGINE VALVE ..o
ASSEMBLY, CYLINDER HEAD, OHV (INCLUDES ITEMS 12 AND 13) .........ccccciniae

RING, SNAP ittt e e e are e

GUIDE, VALVE .o e
SEAT, SPRING ... e e e
SEAL, VALVE . e re e aen e e e e e e
VALVE, EXHAUST .ottt e e arn s
VALVE, INTAKE .ot e ann s
SCREW, CROSS PAN HEAD SELF-TAPPING, M5x .8 x 12 MM .......ccoccooiiiinniiniiinnnn.

BOLT, STUD, M8 X 1.25 X 29 MM .....iiiiiiiiiiiii i e e e
SHAFT, ROCKER ...ttt e e e e e e e
ROD, PUSH .o e e e e
WASHER, FLAT, MT2 e e e e e e e
CIRCLIP, TYPE-E .. oo e e e e s
BOLT, FLANGED, M8 x 1.25 X 45 MM .....ccoiiiiiiiiiii e e
GASKET, HEAD ..ottt eee s ae e e e cna s eeseneseesaeeaeeeeaeeeas

P B T\ B G T \C I \C T \C TN \C T o U G B A B \C BN \C T AV I AV VS N
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FE 290 ENGINE n

ITEM PART NO. DESCRIPTION QTyY
12 3 4
1 1016535 CONNECTOR, CORD ..o e 1
2 1016538 O-RING . e e e e e 1
3 1016506 CLAMP 1
4 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 x 12 MM ..., 1
5 1016564 PN e e 2
6 1016565 BEARING, BALL ..ooeeiiiiiiie et e e e ar e 1
7 1016567 SEAL, CRANKSHAFT .o e e 1
8 1016584 BOLT, 2-ENDED, M8 x 1.25 X 69 MM .....ooooriiiiiiii e 2
9 1016458 BOLT, FLANGED, M8 x 1.25 X 45 MM ..., 6
10 1016520 COVER, CRANKCASE ...ttt e 1
11 1016446 GASKET, CRANKCASE COVER .....ottiiiiii ittt 1
12 1016456 BOLT, FLANGED, MB X 1 X 12 MM ... 2
13 1016510 BRACKET, OIL LEVEL SWITCH ..o 1
14 1016494 S = ST R I I 1
15 1016496 SCREW, CROSS PAN HEAD, M4 x .7 X8 MM ..o, 3
16 1016454 BOLT, FLANGED, M5 X .8 X 8 MM ... 2
17 1016472 PLATE, OIL FILTER SCREEN ....coiiiiiiiiiii e 1
18 1016521 SCREEN, OIL FILTER oo 1
19 1016528 CAMSHAFT, COMPLETE ..o e 1
20 1016453 TP P E T e 2
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FE 290 ENGINE

ITEM PART NO. DESCRIPTION QTyY
1 2 3 4
1 1016568 SEAL, Ol ooiiiiiiie it e 1
2 1016529 CRANKCASE, COMPLETE, OHV ..o 1
3 1016558 RING, SINAP ittt iee e et et e e et r e e e e e e e eee b re s s e refre e es s te s e e ae e s et 2
4 1016460 PIN, PISTON L.oiiiiiiiiiieeeeeeee ettt e e e ee s ita s ee e e e s ane s r s e s e e s e e ban s s s ee s sessan b nn s s aas s e n s nnes 1
5 101645901 PISTON, STANDARD ..ottt et ee s er e e e e san e 1
5 101645902 PISTON, .25 MM OVERSIZED .....ccooiiiiiiiiiiiiie i 1
5 101645903 PISTON, .50 MM OVERSIZED .....ccootiiiiiiiiiiiii et 1
6 101646101 RING SET, PISTON, STANDARD ...coiuiiiiiiiiir et e e 1
6 101646102 RING SET, PISTON, .25 MM OVERSIZED .....ccotiiiiiiiie e 1
6 101646103 RING SET, PISTON, .50 MM OVERSIZED ......cccuiiiiimiiiniiiei 1
7 101647501 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ..... 1
7 101647502 ASSEMBLY, CONNECTING ROD, .50 MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) ..ooiiiiiiiiiii e e 1
8 1016509 BOLT, HEX HEAD, M7 X 1 X 36 MM ..o 2
9 1016468 CRANKSHAFT, OHV (INCLUDES ITEMS 10, 11 AND 12) ... 1
10 1016533 GEAR, HELICAL ..o et et e e s e san et n e s an s e 1
11 1016532 GEAR, SPUR L.otiiiiieiieeitt ettt e e e 1
12 1016516 ASSEMBLY, CONNECTING ROD (INCLUDES ITEM 13) ..ccooiiiiiiiincieeiees 2
13 1016580 BEARING, PLAIN .. oot eei e riait i s e mr s s r s n s n s e e e s e s snnee 2
14 1016562 G 2P PP PP PP 1
15 101655001 SHIM, CRANKSHAFT, 1.13 MM THICK ..o A/R
15 101655002 SHIM, CRANKSHAFT, 1.18 MM THICK ..ot A/R
15 101655003 SHIM, CRANKSHAFT, 1.23 MM THICK ..o A/R
15 101655004 SHIM, CRANKSHAFT, 1.28 MM THICK ......ooiiiiiiiiiii e A/R
15 101655005 SHIM, CRANKSHAFT, 1.33 MM THICK ....cooiiiii e A/R
15 101655006 SHIM, CRANKSHAFT, 1.38 MM THICK .....oiiiiiiiiiiiiiie i A/R
15 101655007 SHIM, CRANKSHAFT, 1.43 MM THICK ....ooiiii e A/R
15 101655008 SHIM, CRANKSHAFT, 1.48 MM THICK ... A/R
15 101655009 SHIM, CRANKSHAFT, 1.53 MM THICK ..o A/R
16 1016559 Loy = N od = = TP TSRS TPPPR PP PRPP R 1
17 1016541 BOLT, STUD, MB X 1 X 22 MM ...ttt 4
18 1016547 NUT, FLANGED, MB X T 1.uiieiiitin ittt st rars s e et sia s ia s e s cna s aasseas s ee e 4
19 1016470 SHAFT, GUIDE COUNTERBALANCE ... 1
20 1016571 [0 =11 N PP PRPRNPRPPIN 1
21 1016469 WEIGHT, COUNTERBALANGCE ... oo e e 1
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FUEL SYSTEM 1/

ITEM PART NO. DESCRIPTION QTY
i 2 3 4
1 1016003 KIT, FUEL TANK, (INCLUDES ITEMS 2 - 9) ..riiriiiiiiii e 1
2 1015188 CAP, FUEL TANK, NONVENTED (INCLUDES GASKET) ..iiittieiiriiii e i 1
3 1014535 [y 8T A = I U1 = I 7 - = P 1
4 1015143 ASSEMBLY, FUEL TANK VENT ..o ettt ettt e e e e e e rne e 1
5 1015139 GROMMET, INSULATION ettt e et e s raa s an e na e ana senbe e e neans 1
6 1015137 LINE, BULK (FUEL TANK VENT) oiitii i ene s senr e A/R
7 1016059 L0 I 1 PPN 1
8 101824401 Lo Y = T LV I PSP PRPP 1
9 1012619 TUBE, FUEL PICK-UP ..ot ettt et e e et ettt ee e ra e et e re s ee e s s e ranean 1
10 1014928 ASSEMBLY, REAR FUEL STRAP ..ot et e et e 1
11 1014927 ASSEMBLY, FRONT FUEL STRAP ...ttt ee et e et rri e et e e 1
12 1014523 PUMP, FUEL IMPULSE, SQUARE BODY ...ttt et e e 1
13 1014524 PUMP, FUEL IMPULSE, SQUARE BODY REBUILD KIT ...coiriiiiiii e, 1
14 7847 SCREW, HEX HEAD CAP, 1/4 - 20 X 3/ ..ceneiiee et ettt e ee e ee e 3
15 451 WASHER, LOCK, 174 ..ottt et e e et et ee e e e e ee e e e ren e rn s e r e reens 2
16 1028 | NUT, HEX, 1/4 = 20 oo eee et e e e eae s eea e e e eae s ee e ee e s sssae s eesnae e e aaeeennnees 2
17 101313401 CLAMP, HOSE (BLACK) ...ttt ittt e e et st e e san e s e e e ae b anb s 2
18 1013684 FILTER , PRIMARY FUEL (WHITE) ..coeniiir e srn e 1
19 1012293 LINE, BULK FUEL (YELLOW) L.oetiiii e s e sma s san e s e e e A/R
20 1013692 LINE, BULK FUEL (BLACK) ..oiiiiiiii ettt e e e s e an s enn s s e e A/R
21 1012649 CLAMP, HOSE (RED) .e.uiiiei it i et e et e sna e snn e 3
22 1014522 FILTER, SECONDARY FUEL (BLUE) ..coonieiiii e e 1
23 1013687 CLAM P, HOSE, B/8 oottt et et e re e et e re e ea e e an e 1
24 1014116 NUT, U-TYPE SPEED, 1/4 = 20 .. oottt e et e ee e e ee e rn e e eae s eeas 2
25 1013176 SCREW, PHILLIPS TRUSS HEAD, 1/4 -20 X 2 1/2 e e 1
26 332 WA SHER, FLAT, 1/ e e et s b caa s rnaene e ern e ennaneas 1
27 8233 NUT, NYLON LOCK, 1/4 = 20 . oeieriiieieeiiee e e e et eea eeaena s ean see s ae i aeeseeaaaaaninaas 1
28 1011988 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 oot s enie e ena e 1
29 101313402 CLAMP, HOSE (GREEN) ...t e 4
30 1016666 CLIP, BLACK FUEL ..iiuniiiiiiii it ee ettt e e e e e e e e s s re s e a s e en e e 2
1015014 KIT, FUEL TANK SERVICE
(INCLUDES ITEMS 10, 11, 14, 15, 16, 19, 20, 24, 26,27 AND 28) ......c..cooiiiiiiniinens A/R
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CARBURETOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016478 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) i 1
2 1016501 ASSEMBLY, IDLE SCREW ..oriiiiiiiiiar ettt s s s 1
3 1016500 ASSEMBLY, PILOT AIR SCREW ...oiiiiiiiiiini s 1
4 1016574 JET, PILOT, #45 1.oiieeeieieeeeeemeise s sm e eSS 1
5 1016486 ASSEMBLY, FLOAT oottt e et et s s s 1
6 1016530 NOZZLE, MAIN oottt e et e s 1
STANDARD JETTING:
7 101642580 JET, MAIN, 0 - 3,000 FEET .ottt s s A/R
7 101642578 JET, MAIN, 3,000 - 5,000 = = = AT TP PSPPSR PP PP PP PPPLTPRTILE A/R
7 101642575 JET, MAIN, 5,000 - 8,000 = = = ST U T U T TSP PPPRTPPEPPITPPPPPTRTSLRD A/R
7 101642572 JET, MAIN, 8,000 - 10,000 =1 =1 = U U PP PP PP PP PP PE PRSP TERIIEREL ALY A/R
7 101642570 JET, MAIN, 10,000 FEET AND YN =10 )Y/ T USSP PPPPREPPSPPEETE A/R
BEST COLD STARTING:
7 101642582 JET, MAIN, 0 - 3,000 FEET ..oiiiiiiiiiiieir o A/R
7 101642580 JET, MAIN, 3,000 - 5,000 = = = TP PP PP SR P PP PP PP PETTRTTLLS A/R
7 101642578 JET, MAIN, 5,000 - 8,000 FEET ..ooiiiiiiiiiin s s A/R
7 101642575 JET, MAIN, 8,000 - 10,000 = = = AT O PP PP PRSP P PP PEEPPPEEPEPLLY A/R
7 101642572 JET, MAIN, 10,000 FEET AND ABOVE .. iiiiiieeieetei e e e rns s san s snn s A/R
8 1016437 GASKET, FLOAT CHAMBER ...t 1
9 1016487 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) i 1
10 1016499 ASSEMBLY, SCREW ..ot iiiies e s s s 1
11 1016585 ASSEMBLY, BOLT ...iiteeetieaieseiarssee s s ss e n s s 1
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CARBURETOR INSTALLATION

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016440 | GASKET, INSULATOR ..o e s 1
2 1016481 INSULATOR, CARBURETOR ..o 1
3 1016439 | GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET ....ccooviiiiiiiiiiiin 1
4 1016444 BRACKET, THROTTLE ...t s et e re s nn e 1
5 101820201 GUARD, GOVERNOR ..ot et e e e e ee s e e 1
6 1016103 | SCREW, PAN/TORX HEAD SELF-TAPPING, #6 - 32 X 1/4 ....oooiiiiiiiii s 2
7 332 | WASHER, FLAT, 174 . oot e 1
8 334 | WASHER, FLAT, 3/8 ...t et e e e e 1
9 451 WASHER, LOCK, 1/4 oot e e 1
10 101887601 NUT, NYLON LOCK, MB X T et e e 1
11 1016441 GASKET, THROTTLE BRACKET TO CARBURETOR .....ccociii 1
12 1016582 SPRING, THROTTLE RETURN ....coiiiiiiiiiiiiiiiii i 1
13 1016478 | ASSEMBLY, CARBURETOR ..o 1
14 1017466 CLAMP, HOSE ..ooiiti it e e s e s e e ee s e n e s ne e et e s e e an s 2
15 101587701 TUBE, AIR VENT Lottt e et s r et s s 1
16 1016572 TUBE, CRANKCASE VENT ..ot 1
17 1016438 | GASKET, CARBURETOR TO INTAKE MANIFOLD ..o 1
18 1016480 PIPE, INTAKE .. oiiiiiieie ettt e e e e st e e s s eee e e e s eeean s s e s e e e e ee e e e e s snaae 1
19 1016490 | SCREW, 2-ENDED STUD, MB X 1 X 92 MM .....ccooiiiiii 2
20 1016547 NUT, FLANGED, MB X T oiiiiiiiiiii et i ie st e e see s ee et s e ee s ane s e e n e s n e nnnnnas 2
21 1016059 | CLIP, STUD .ouuiiiiiiiiiii et e e e e b s e e e s r st r e r e e 1
22 1013746 | CLAMP, HOSE ..ottt s e e n et e e e 1
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GOVERNOR AND ACCELERATQRWQ_ABLES_

ITEM PART NO. DESCRIPTION QTyY
i 2 3 4
1 1015225 CABLE, ACCELERATOR ..ottt e e e e e e er e e e e e n e nenee e nn e nnenes 1
2 101522601 CABLE, GOVERNONR ..ottt e ee e ettt eeee e ee e et e e eee s emn s eneaneeee s e ennaanaanes 1
3 1013700 CLAMP, CABLE RETAINING ...ooieniiiii e et et ettt eet e e e et e re e e nenaa e e 2
4 1016546 NUT, FLANGED HEX, M8 X 1,25 .o ittt e e e een e eeaeee e ean eee e eeieeearaies e naaeaaanes 2
5 1015410 BRACKET, ACCELERATOR SUPPORT ..ot et et eet e e en e ee e va e e n v n s e 1
6 1012285 SCREW, THREAD-ROLLING, 1/4 = 20 X 5/8 ..cunoeeieiee ettt ettt eeet et eee et ee i en e naea e 4
7 1016202 B = 1 OO 3
8 1015408 PIN, GOVERNOR CABLE CLEVIS ..o e et ee e et e tee e e e e e ean e eanenns 2
9 1014413 PIN, HAIR SPRING COTTER, 1/8 L.D. X 5/8 ..iiriii ettt e e e 2
10 1015411 BRA CKE T, SUP P OR T ittt tititterrerae e ssae s s s e een e etnees e rnn et eaneae e aetareareaeraantaaens 1
1 1016456 BOLT, FLANGED, MB X 1 X 12 MM ...ttt een eem et e eeneee e ee e ea e ee e e e i e 1
12 1016057 CLAMP, GOVERNOR CABLE ... oottt e e e een e en e e e e ra e e e e e as 1
13 1015845 BRACKET, GOVERNOR CABLE ENGINE ......couiiiiei e et ee e e e 1
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EXPANSION CHAMBER, CHOKE, AND FILTER [,

ITEM PART NO. DESCRIPTION QTY
12 3 4

1015431 ASSEMBLY, INTAKE EXPANSION CHAMBER (INCLUDES ITEMS 1 -12) .................... 1

1 1015291 RETAINER, STUD, #6 .. .cooiiiiiiiiii e 2
2 1015290 STUD, WING HEAD, #6 ....ociiiiiiiiee e e 2
3 1015292 SPRING, RECEPTACLE, #6 ...occiii it 2
4 1015727 RIVET, POP, 1/8 it e e e e e e e 4
5 1015293 COVER, EXPANSION CHAMBER ..o e 1
6 1015426 ELEMENT, AIR FILTER ..o e 1
7 1015542 BAFFLE, SECONDARY AIR BOX ....cooiiiiiiiiiiiiiiiiin e 1
8 1015541 BAFFLE, PRIMARY AIR BOX ...ocoiiiiiiiiii e 1
9 1016062 DECAL, SERVICE ..o 1
10 1015425 O-RING o e e e e e e n e 1
11 1015540 CHAMBER, EXPANSION ..ot e e e e e an s 1
12 1015289 SCREW, HI-LO HEX, #10 = 16 X 5/8 ....oviiriieiiiiiiiie e, 9
13 1015745 | ASSEMBLY, CHOKE (INCLUDES ITEMS 14 - 17) oo, 1
14 1012629 COVER, CHOKE ....ouiiiiiiieiitiieiiee it e e et e et e e et ee e e e e eaeee e e e e e e aeaasesan e e 1
15 1012633 SPRING, CHOKE ...t e e e 1
16 1015485 BASE, CHOKE ....coiiiiiiiiiii i 1
17 1012634 SCREW, HEX SOCKET HEAD SHOULDER, 1/4 -20 X 2 ....ooiiiiiiiiiiiiieiiiic e 1
18 1015430 | CLAMP, HOSE (AIR INTAKE) ....ooiiiiiiiiii e e 2
19 1016228 HOSE, INTAKE ... e 1
20 1015577 | STRAP, EXPANSION CHAMBER RETENSION .....coooiiiiiiiiii s 1
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_ EXRAUST SYSTEM

ITEM PART NO. DESCRIPTION QTy
12 3 4
1 101859301 SYSTEM, EXHAUST ...ttt et e e e se s maa e e r s nn e e s neena e 1
2 1015814 BRACKET, MUFFLER MOUNTING ......ouciiiiiiiiiiiiii e e 1
3 332 | WASHER, FLAT, 1/4 ..ot e e 2
4 451 WASHER, LOCK, 1/4 ..o e e an s an e e e e 2
5 7847 | SCREW, HEX HEAD, 1/4 - 20 X 3/4 ..o e 2
6 1017689 | CLAMP, MUFFLER ..c..ooriiiiiiiiiiiii et e 1
7 101903501 SCREW, HEX HEAD CAP, M8 X 1.25 X 24 MM .....coiiiiiiiiii i, 1
8 7174 | WASHER, LOCK, 5/16 .coriiiiiiiiieeice e i 1
9 1011697 | WASHER, FLAT, 5/16 .oouiiiiiiiiiiiiiii ettt e e e s e e 1
10 1012528 NUT, HEX, M8 X 1.25 ..oiriiieeiiiiiieiie it e s 2
11 1013734 | WASHER, LOCK, BMM .....ooiiiiiiiiiiiiiiiiiie i e 2
12 1015330 | GASKET, EXHAUST ..ooiieiiiiiiiiiee ittt e ee e e s eee e ea et e e eae e n e e e e s 1
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DRIVE CLUTCH i

. ITEM PART NO. DESCRIPTION QTy G
12 3 4

101637802 | ASSEMBLY, DRIVE CLUTCH (INCLUDES ITEMS 1 - 16) ....ouvviiiiiiiiiieiieieeer e 1
1 1014059 ASSEMBLY, DRIVE HUB ..ot e et ea s 1
2 1016801 KIT, DRIVE CLUTCH WEIGHT ... e e 1
3 1014057 RING, RETAINING ... e e ee e aees 1
4 1014051 SPRING, DRIVE CLUTCH ..ottt et ne e 1
5 1014050 SPRING, RETAINER ... e 1
6 1014049 BEARING, IDLER ....oiiiiiiiiiii e e 1
7 101738301 ASSEMBLY, FIXED FACE (INCLUDES ITEMS 8 AND 9) .....uuiiiiiiieiireiieiire e 1
8 N/A SCREW, WASHER HEAD HEX MACHINE .......ccooiiiiiiii e e 3
9 N/A PULLEY i 1
10 1014453 KIT, DRIVE CLUTCH BUTTON ...t e 1
11 1014058 WASHER, THRUST ..ttt ettt e et ee s 1
12 1014056 RING, SPIRAL BACK-UP ..o e 2
13 1016289 SPACER, FIXED FACE SHAFT ....ooiiiiiiiiiiiiii et 1
14 1014052 ASSEMBLY, MOVABLE FACE (INCLUDES ITEMS 15 AND 18) ...cccocvuviiieeieneiciieeeene 1
15 N/A BUSHING ..o e e e e e e 1
16 1014055 RETAINER ot ce e e e e e e r e e re e e e e ee e e ne e e e e s 1
17 1012441 SCREW, HEX HEAD CAP, 3/8 - 24 X 5 1/2 ...t 1
18 357 | WASHER, LOCK, 3/8 ... ittt ettt a e 1
19 808 | WASHER, FLAT, 3/8 ...t et e e e e e e 1
. 20 1016203 | BELT, DRIVE ..o ettt e a e et e aen e e e e 1
21 1015241 BELT, STARTER/GENERATOR ...t 1
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DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTyY
1 2 3 4

1 101636001 ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2-9) ..oooiieiiicce et eee e 1
2 1014080 RING, BETAINING ....ouiiiiiiieei e e et ee e ea e e et re st s e e baesaba e eee e eee s enees 1
3 1017755 KIT, CAM (INCLUDES ITEMS 4, 5 AND B) ...vvvueiieiiiieiieeieeieee e ee e eee e ee e ee e e 1
4 1014078 S PR 1
5 N/A L0721 1
6 N/A SPRING ..ot e e 1
7 1014454 LI = 1 I PN 1
8 1014072 ASSEMBLY, MOVEABLE FACE, WITHBUSHING .....cooviiiii e 1
9 1014070 ASSEMBLY, FIXED FACE ... e et et ee e e erae e e eanes 1
10 1012455 KEY, SQUARE TRANSMISSION ....eiiiiiiiii e ettt et e e ee s ee e e erae e e eanaes 1
11 1016203 T I I I 1 L P 1
12 7173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ..o e e e e 1
13 1017327 WASHER, MOUNTING ..ottt et e s e e ee e ae s eee e ae s erenen s aneeenreeen 1
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_ TRANSHISSION

ITEM PART NO. DESCRIPTION QTy
12 3 4

1015747 | TRANSMISSION ..o e s 1

1 1012783 SHIM, 0.2MM ot eee s s e e e e e e e re e aa s e e e e e e e ne e e e e ane e A/R
1 1012784 SHIM, 0.1MM Lo e s e e re e s e e e et et be st e e e e e e A/R
2 7336 BEARING, BALL ..ooviniiiiiieiii it e e 3
3 1016338 WASHER, SPRING ...t e e ere e e e ee e e e arnaa 2
4 1016337 WASHER, THRUST . it et e e e e e ane e ee e e e e e 2
5 1012737 ASSEMBLY, GEAR, 34 TOOTH ..ot e e e 1
6 1012742 RING, SYNCHRONIZER .....ooiiiiiiiiicr i e e e 2
7 1012743 WASHER, THRUST . e en e e e e e 2
8 1012741 SPRING, SYNCHRONIZER ......coiiiiiiiici i s e 2
9 1012739 SLEEVE, CLUTCH ..ot e et e e e e s 1
10 1012740 INSERT, SYNCHRONIZER ...oouuiiiiiiiii e e 3
11 1012738 HUB, CLUTCH .ottt e e e e e e e ee e ee e e e e 1
12 1012734 £ 7Y I U I TP PP 1
13 1012746 ARM, SLEEVE SHIFT ... e 1
14 1012748 SPRING, SHIFTER ...t et s e reene s s e e e e e e e ene 1
15 1012747 BALL, SHIFTER ..ottt e et eee e aee e ses s en s e e e s e e e se e e e e e e 1
16 1012752 L TR = 10 | U PP 1
17 1012750 LEVER, SHIFTER ARM, INSIDE ......ooutiiiiiii i e e 1
18 1012749 1 TR = T | Ut 1
19 1012745 ROD, SHIFT it et e e e cre e e e e en e e e e 1
20 1016591 ASSEMBLY, GEAR, 28 TOOTH ...t 1
21 1012735 5L PRt 2
22 1012710 PIN, DOWEL ..t e s e re s e e e e e e n e a e e e e 2
23 1012719 SCREW, HEX HEAD CAP, M6 X 1 X T4 MM ... 1
24 1013759 PLUG, FILL, WITH GASKET ..o 1
25 1013960 CASE, GEAR, WITHOUT LOCKOUT OPENING ......ccouiiiiiiiiiiiiiiecicneeceeeeee e, 1
26 1012714 1T Y | PPN 2
27 1012717 GASKET, CASE ..o e e e e e e e e 1
28 1012767 SEAL, OIL e e ae e e et s e e e e e 1
29 1012711 BREATHER ..o s e e e et e s ee s are e 1
30 1012754 L0 T ] | 1 C TRt 1
31 1012751 SHAFT, SHIFTER ...t e e et e e e ee e e e e e e e e e e ees 1
32 1017231 KEY, WOODRUFF ...oooiiiiiiiiiiiiiiiii i e e e 1
33 1016341 LEVER, TRANSMISSION SHIFTER ..ccooiiiiiii e 1
34 1010954 STUD, BALL, 174 =28 X 9/16 ....oii e e e e 1
35 8717 NUT, NYLON LOCK, 1/4 = 28 ..oieeoiii e e e 1
36 1017082 SCREW, HEX WASHER HEAD, #10 -32 X 3/4 .....ooviiiiiiiiiiiieiciiein e 1
37 183 WASHER, FLAT, #10 ..ot st e e e e ane b e e e e e e e nenanns 1
38 1013061 NUT, NYLON LOCK, #10 - 32 ..o e 1
39 1015710 ARM, GOVERNOR LEVER ..ot e e 1
40 1016686 BOLT, HEX, M6 X 1 X 28 MM .....oiiiiiiiiiiiii i e e e e 1
41 1016513 WASHER, FLAT, MB ...ttt e a e e ae e e ae s e e e e 1
42 1012919 INUT, MB X T e e e e e e e e en e e 1
43 1012765 WASHER, FLAT, M8 ...t s s e e e e cee e e e e e e 1
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_ TRANSMISSION

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
44 1012762 SHAFT, GOVERNOR ARM ..o et ee e et et e e e e en e nnean e nanees 1
45 1012766 RIN G, SN A P oottt ettt e et e e e e e e e et e et e e e e e e e ea et aaas 3
46 1012763 ARM, GOVERNOR, INTERNAL ..o e e s seteen s era s ee s eensereaeaneennees 1
47 1012764 SCREW, M4 X .7 X B MM ..ot e e e e e et e et ee e ra e e e eeernneeeeeeeaneenen 2
48 1012757 SLEEVE, GOVERNOR ...ttt ettt e eaa e seeea e ran e ea s rea e ee e eeneeeearaneetenen 1
49 1012758 SPACER, THIN .ot eee e e e e e e e s e eraeaeeesenaeeeneaaseenrararenennes 1
50 1012761 BEARING, BALL ..ottt et e et et et e e e ee e een s ee e e e ae s ennsaeneeaees 2
51 1012756 SHAFT, GOVERNOR ..o e et et e e e e et e e e re e ee s am e aaaenanes 1
52 1012760 KEY, GOVERNOR SHAF T oottt et eee et e ee e e e ee e ee s e et e ae e aaea e 1
53 1012755 GEAR, GOVERNOR, 41 TOOTH .o e et eaa e et e et e ae e ea e 1
54 1012759 SPACER, THICK oottt et e et ee e e e et e ee e reneans s eenes 1
55 1016592 (070 7 = = SR 1
56 1012718 SCREW, HEX HEAD CAP, MB X 1 X 20 MM .. onriiii et ee e eee see e ee e e e ees 4
57 1012733 NUT, FLANGE, M8 X 1,75 ittt e e ce e ee e et e e e et e ea b e e e e een e ans s annes 1
58 1012716 BEARING, NEEDLE ..o e e e e ee e et e e e e et e ea e e ee e en e eeaneen 1
59 1012723 WASHER, THRUST, 3.0 MM ..ottt et e ea e e ea e eaas A/R
59 1012724 WASHER, THRUST, 3.3 MM (WHITE) ..ot e A/R
59 1012725 WASHER, THRUST, 3.6 MM (YELLOW) ... et ee v e A/R
60 1012722 L] G 1 10 L I I o T 1
61 1012727 L] LN LT N 7Y =P TN 2
62 1016594 Gy =y S e R O L0 N I - 1
63 1012720 o] o 2 1 | =1 PRSP 1
64 1012732 [0 = 11 1
65 1012730 WA SHER, THRU ST e et e e e ean e aa s ren e ea e erne e et e eens 1
66 1012731 BEARING, NEEDLE ..ottt eea et et e ee e et e eat e ee e eebenearenenaenanneen 1
67 1012729 GEAR, REVERSE IDLER ..ootiiiiiiie ettt eea e e e ee e et e eeseeneaenaeaseeeenaansneeen 1
68 1012728 LS 2 I I P 1
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__REAR SUSPENSION - GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTy
1 2 3 4
1 1012304 SHACKLE, REAR SPRING ..ottt st e ettt et s et s tna s rn e e e na e e e e e e e e e aaas 4
2 8754 NUT, NYLON LOCK, 3/8 = 18 .erieriieiiiiiieiieiteeieeanesacenneeseeenaensnannasnaesere s nes e e s s iesananans 6
3 1012303 BUSHING, STEEL .ooeeniieiiii ittt ettt e e ee s een aee e aassee s aeananstns s e renanenans 4
4 1015583 BUSHING, URETHANE ...t e e et e e e e et e re e ee s e ee s e 12
5 1010145 NUT, UNF HEX, 3/8 - 24 .. it ettt e r e e e e e ee st s re s e e nan e 2
6 1012781 KIT, SHOCK ABSORBER (INCLUDES ITEMS 7 AND 8) .......oooiiiiiiiiiie e 2
7 1011415 KIT, SHOCK ABSORBER CUSHION ..ot e e 2
8 1014234 SHOCK ABSORBER, REAR ..ot e et et e e e i vre s s s s e enns 2
9 1012180 =0 ] P U PSPPSR 2
10 1012324 SPRING, REAR LEAF . oeeeie et e et e a s rna s rn e nn s re e e a s e e e e e et e as 2
11 1014557 WASHER, FLAT, 7/16 oottt et e et e e e re e e e e s ee e san s re b s s aaa e ena e e 4
12 1014555 NUT, NYLON LOCK, 7/16 = 24 ..ot eee e e s re e e ee e e n e ean e e 4
13 8755 SCREW, HEX HEAD CAP, 3/8 - 18 X 3 3/8 ... oiiiiiei e et ee 6
14 1010188 NUT, DIMPLED LOCK, 5/8 = 11 ittt ettt s es s s ena e rnn e ee e 2
15 1010193 WA SHER, FLAT, 5/8 et ie ettt et ee e ee e e e aee e e e e nas s e rne rreste i anssaeana i anaanass 2
16 1013207 HANGER, BRAKE CABLE ..o e et e r e et s r e s ea e s an e e e e 2
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INNER FRAME - GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTyY
12 3 4
1 1016869 PLATE, INNER FRAME MOUNTING .....ccooiiiiiiiiiii e e 1
2 1016206 PLATE, MUFFLER MOUNTING ..ot ae e 1
3 1016196 L SV = 1 R RSP PPPPPPP PP 1
4 1016197 INSULATION, BELLY PAN SOUND ..o 1
5 1016870 | ASSEMBLY, INNER FRAME WELD ......coooiie e 1
6 8754 NUT, NYLON LOCK, 3/8 - 16 ..ot e 4
7 B08 | WASHER, FLAT, 3/8 . ittt e e e e ren s e e e ennae 4
8 1017033 BUSHING, STEEL ..coeetii e e 4
9 1016810 MOUNT, ENGINE ..o e e s 8
10 1012428 BOLT, CARRIAGE, 3/8 - 16 X 2 1/4 ..o e B
11 1015932 BOLT, CARRIAGE, 5/16 - 18 X 1 .ciiiiiiiieiie i et e s 1
12 1241 WASHER, FLAT, B/16 ...oiiiiiiiiiiiiie ittt e e e e e e e see s e e e e 6
13 7473 NUT, NYLON LOCK, 5/16 = 18 .. e e s s 6
14 1015709 | SCREW, HEX HEAD CAP, M8 x 1.25 X 30MM ..o 2
15 7174 | WASHER, LOCK, B/16 ..ottt e se e sa e es e ae e e e e e e 3
16 1012571 WASHER, HEAVY FLAT, 5/16 ...oviiiiiiiiiiieiiiiiiii e e sn e e e e e e 8
17 1010577 | SCREW, HEX HEAD CAP, 5/16 - 18 X 1 1/2 ..ot 1
18 101620001 SUPPORT, TRANSMISSION STRAP ....cooiiiiiiiiiiiiicn e 1
19 8963 | SCREW, HEX HEAD CAP,5/16 - 18 X 1 3/4 ...ccoiiiiiiiiie e 2
20 8916 | SCREW, HEX HEAD CAP, 5/16 - 18 X 2 ...oiiiiiiiiiiiiiiiii e e 2
21 1012164 | SNUBBER, INNER FRAME .....cooiiiiii e 1
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ELECTRICAL SYSTEM
® ELECTRIC VEHICLES




POWERDRIVE SYSTEM 48 AND
POWERDRIVE PLUS VEHICLES .
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ELECTRICAL COMPONENTS, FRONT BODY
_ ELECTRIC VEHICLES g

. ITEM PART NO. | DESCRIPTION QTY

12 3 4
1 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2 AND 3) ...ocumiiiiiiiiiiiiee e 1
2 1016851 BUZZER, REVERSE ... e 1
3 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 ....coivii i e 2
4 101826201 SWITCH, KEY ettt et e e ee e e ee s e e e s ae e e e e e e e 1
5 1012505 KEY (PAIR) e e e e e e e 1
6 101830701 NUT, KEY SWITCH ..ottt e et e e rs e e 1
7 101830601 ASSEMBLY, SCREW AND WASHER ..o e 2
8 101834502 CAP, KEY SWITCH ..ottt e e e e e 1
9 101851101 WASHER .o e 1

10 101802601 PLUG, HOLE (V-GLIDE 36 VOLT VEHICLE ONLY) ....cooiciiiiiiiiiiiiieiieiee e 1

11 101802501 LIGHT, BATTERY WARNING (POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS) ..... 1
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__WIRING - V-GLIDE 36 VOLT VEHICLE

. ITEM PART NO. DESCRIPTION QTyYy
123 4

1 1016070 | WIRE ASSEMBLY, #6 BROWN .......ooiiiiiiiiiiiiiiiciie i 1
2 1016069 | WIRE ASSEMBLY, #6 PURPLE .......ooiiiiiiiiiiiiiiiiiiiir s 1
3 1012651 WIRE ASSEMBLY, #6 BLACK .....ooveiiiiiiiiiii s e 1
4 1016068 | WIRE ASSEMBLY, #6 GRAY ... e e e 1
5 1014036 | WIRE ASSEMBLY, #6 BLACK, 6TH SPEED........ccoviiiiii s 1
6 1014035 | WIRE ASSEMBLY, #6 BLUE, 5TH SPEED ... 1
7 1014034 | WIRE ASSEMBLY, #6 GREEN, 4TH SPEED ........coooiiiiiii e 1
8 1014033 WIRE ASSEMBLY, #6 YELLOW, 3RD SPEED .....coovviiiiiiiii e 1
9 1014032 WIRE ASSEMBLY, #6 ORANGE, 2ND SPEED ......ccoooiiiiiiiiiee e 1
10 1014029 | WIRE ASSEMBLY, #6 WHITE......ccoiiii e 1
11 1014030 | WIRE ASSEMBLY, #6 WHITE .. .o 1
12 1014828 | WIRE ASSEMBLY, #6 GREEN ... 1
13 N/A | WIRE ASSEMBLY, #18 BLACK ...ooeiiii e 1
14 1013092 | WIRE ASSEMBLY, #10 RED ...cooiiiiiiiiiiiiiiiiiiiiee et 1
15 N/A | WIRE ASSEMBLY, #18 ORANGE .........ocoiiiii e 1
16 N/A | WIRE ASSEMBLY, #18 WHITE .....oeiiii e 1
17 N/A | WIRE ASSEMBLY, #18 GREEN ..o 1
18 102018001 WIRE ASSEMBLY, #10 BRED ...coovivieei et e 1
19 1011010 | WIRE ASSEMBLY, #10 WHITE ....oiiiiiiiiiiiiiiiiis e 1
20 N/A | WIRE ASSEMBLY, #18 RED ....cooieeii et 1
. 21 1014039 | WIRE ASSEMBLY, #6 WHITE ....oo e 1
22 N/A | WIRE ASSEMBLY, #18 BLUE .....ccovtiiiiii i e s 1
23 1011069 | WIRE ASSEMBLY, #6 RED .....ccoiiiiiiiiiii i e e e 1
24 N/A | WIRE ASSEMBLY, #18 YELLOW ... 1
25 N/A | WIRE ASSEMBLY, #18 BLACK ..o it e 1
26 1010958 | WIRE ASSEMBLY, #6 BLACK ... 5
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FORWARD AND REVERSE SWITCH
V-GLIDE 36 VOLT VEHICLE [F}

. ITEM PART NO. DESCRIPTION QTY E

12 3 4
1 1011997 | ASSEMBLY, FOWARD AND REVERSE SWITCH (INCLUDES ITEMS 2-8) .....c...ec.. 1
2 1014808 SWITCH, LIMIT e e ee e s re e e e e e e s 1
3 8057 NUT, HEX, #4 - 40 ..o s e s 2
4 8058 WASHER, LOCK, #4 ..o et e et ree e re e eee e e e e e e e 2
5 1011991 SCREW, SLOTTED ROUND HEAD, #4 - 40 X1 1/8 ....ovimmiiiiiiiiieiieeee e 2
6 1017799 BAR, BUSS ..o e e 1
7 451 WASHER, LOCK, 1/4 .o e e s e r e s ae s ere e e e s 2
8 1028 NUT, HEX, 174 - 20 ..o e e e e 2
9 1012987 HANDLE, FOWARD AND REVERSE SWITCH ..., 1
10 1013198 | SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 ......ccooiiiiiiiiiii e, 1
11 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 -20 X2 1/8 . ..o 3
12 8233 | NUT, NYLON LOCK, 1/4 =20 ..oioeiieiie et et n e 3
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WIPER SWITCH - V-GLIDE 36 VOLT VEHICLE m

. ITEM

PART NO. DESCRIPTION QaTy
12 3 4
1014735 ASSEMBLY, V-GLIDE WIPER SWITCH AND RESISTOR GROUP
(INCLUDES WIPER SWITCH ASSEMBLY LISTED BELOW,
RESISTOR AND BOARD ASSEMBLY - ITEMS 1 - 11 ON PAGE 12-11,
AND CONNECTING WIRES - ITEMS 5 - 11 ON PAGE 12-5)
1016140 ASSEMBLY, V - GLIDE WIPER SWITCH (INCLUDES ITEMS 1-24) ...........eceeenn, 1
1 1014999 ASSEMBLY, WIPER SWITCH CASE, 6 SPEED (INCLUDES ITEM 2) ..........c.ue.e. 1
2 1014414 BUMPER, WIPER SWITCH ... e e 1
3 10142583 NUT, BRASS HEX JAM, 1/4 - 20 ..o 2
4 7473 NUT, NYLON LOCK, 5/16 - 18 ..ot e e 1
5 1012353 STUD, SHORT BALL 1/4 - 28 ..o 1
6 1014003 CRANK, BELL ..o e e 1
7 8449 NUT, DIMPLED LOCK, 1/4 = 28 ..ot e e 1
8 1012903 BEARING, BRONZE, 3/8 X 1/2 ...t 2
9 1014189 SCREW, BRONZE HEX HEAD CAP, 1/4 - 20 X 2 ..o 1
10 1013886 COVER, WIPER SWITCH CASE ....ocitiiiiii e e 1
11 7893 NUT, HEX, #10 - 32 .o e e e e e 1
12 1014017 CARRIER, WIPER SWITCH ARM ..ot 1
13 1013998 SPRING, WIPER SWITCH BRUSH ... 1
14 1014000 STUD, WIPER SWITCH ADJUSTING ... ..ot 1
15 1014019 SCREW, SELF-TAPPING, #4 - 40X 3/8 ....coiiiiiiiiiiie e 1
. 16 8058 WASHER, LOCK, #4 . oo e e e e e 3
17 1013887 ARM, SPEED SWITCH ... e 1
18 1013860 ASSEMBLY, SWITCHBRUSH ... 1
19 8056 SCREW, ROUND HEAD MACHINE, #4 - 40 X 3/4 ..o 2
20 1014807 SWITCH, LIMIT e e ae e 1
21 1014010 GROMMET, SPLIT o 1
22 8057 NUT, HEX, #4 - 40 .. oo e e e e 2
23 451 WASHER, LOCK, 1/4 oo 1
24 1014413 PIN, HAIR SPRING COTTER ....coiiiiiiiiiiiiiiie it e 1
25 1017692 L0 e L0 1 =L O 1 = 1
26 1014109 BOLT, ROUND HEAD SQUARE NECK, #10 - 24 X 1 ..ocoiiiiiiii e 2
27 1016175 WASHER, LOCK, #10 ...ttt e e e s e 2
28 1017 NUT, HEX, #10 - 24 L. e e e 2
29 1014367 SHIM, WIPER SWITCH ...ttt i e eee e eee e ae e a e e e e e e e e e e ae e 1
30 1014 NUT, BRASS HEX, 1/4 - 20 ..oiiiiii i e e e e 9
31 451 WASHER, LOCK, 1/4 o i e e 9
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RESISTOR AND BOARD ASSEMBLY
V-GLIDE 36 VOLT VEHICLE P}

ITEM PART NO. DESCRIPTION QTY E
12 3 4
1 1028 | NUT, HEX, 1/4 = 20 ..oiiiiiiiiiiece it s e s e e n e 12
2 451 WASHER, LOCK, 1/4 ..o e e e e 12
3 1011931 WASHER, FLAT, 1/4 .o e 6
4 1014045 | STAND-OFF, RESISTOR COIL ......oviiiiiiiiiiiiiini et 6
5 1014728 BOARD, RESISTOR MOUNTING .......oooiiiiii e 1
6 332 | WASHER, FLAT, 1/4 e 6
7 1014476 | COIL, RESISTOR, 5TH SPEED, .182” WIRE DIAMETER, 3-COIL .......ccoocoiiiiiiiiiiiiniinns 1
8 1014012 | COIL, RESISTOR, 4TH SPEED, .162” WIRE DIAMETER, 3-COIL .....ccccocciiiiiiiininene 1
9 1014013 | COIL, RESISTOR, 3RD SPEED, .144” WIRE DIAMETER, 3-COIL ... 1
10 1014014 | COIL, RESISTOR, 2ND SPEED, .128” WIRE DIAMETER, 4-COIL ......cccooeeiiiiniiiiiiiinnnnnn. 1
11 1014729 | COIL, RESISTOR, 1ST SPEED, .128” WIRE DIAMETER, 6-COIL ..........ccccceiiiiiiiinnn. 1
12 1012285 | SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 ....oiiiiiiiieie e 4
13 1013971 SHIELD, RESISTOR ...t et e 1
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ELECTRICAL COMPONENTS, REAR BODY
V-GLIDE 36 VOLT VEHICLE

. ITEM PART NO. DESCRIPTION QTyY
1 2 3 4
1 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/6 - 18 ...ccciivviiiiiiiiie e e 6
2 1011578 WASHER, FLAT, TYPE BWIDE, 5/16 ..couiiiiiii i e e e 6
3 101090801 HOLD-DOWN, BATTERY oottt ittt ettt et et rea s an e s s ee e r s e e ee s e s e s e e 3
4 1013683 =1 ] PPN 6
5 101661601 BA T TERY, 8-V O T ottt ettt e ee b s re s rer e ee s eeeeee i eateaesanaanarasaae i ae s ranes 6
5 101661602 BATTERY, 6-VOLT, DRY .t e e s e s e e 6
6 1010958 WIRE ASSEMBLY, #6 BLACK ...t et e een e rre e e e e ees 5
7 101831401 CAP, 6-VOLT BATTERY ooniiiiitiii et e et e era e eea e ee e et e ee e e nn e s e 6
8 1014304 NUT, HEX, STAINLESS STEEL, 5/6 - 18 ...ceviieiiiii i st e e 12
9 1012022 CLAMP, CABLE ..ottt ettt et e e e e s s re s et ea e e n e n et ee s e e ae s e ane e e e e 2
10 1606 BRIV ET, POP, 3/16 iiiiiiiiiiiii ettt e r e et e e et e ra s e s s s e s ee e e ae e e s s e e an s ana e rnaenns 2
11 101975901 SOLENOID, 368-V LT oeitiiiiiieiti ettt ettt e e e e e een e ae e ree e ra e re s saests s b s n s r et e an s eanaas 1
12 1012285 SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 ...ceiiiiiiti i 2
13 7893 L T 1 0 TR 7 PP 2
14 1010521 NUT, HEX, 5/16 = 24 .ottt s s st b e s na s e sa e snn e en e ennane e ennaee s 2
15 7174 WASHER, LOCK, B/18 .oniiiiiiiiiiiis ettt et et i ta et e e e e ie et n e e e s s s e s e 2
16 101342501 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 17 - 31) ..., 1
17 1014516 KIT, FUSE (INCLUDES ITEMS 18 - 22) ..ottt 1
18 N/A [ ST 0 1 ] PP PP 1
19 N/A FUSE, B0-AMP oottt e et e ee e e st e e ie et e e n e an e a e 1
. 20 N/A HOLDER, FUSE ooiieiii e ettt e e e re e e b s e s maa s e sae b ee e ee s eeana e e nees 1
21 1016 WASHER, LOCK, #10 1ouiiiit it ee st e ettt e e et re s ra e ea s s s re e e e e ee b e e s s enaaees 2
22 8797 NUT, BRASS, #10 = 32 oottt e e e ettt ta b et i eea e e e e eat e ee e aeteea e et aaaaneaeaaanes 4
23 4107 RECEPTACLE, CHARGER, 2-PRONG ..o i rnn e ean s 1
24 1013092 WIRE ASSEMBLY, #10 RED ...oeiitiiiiiiii ettt eee e e s ee s ra e ean s e r s e e ee e ee e eesanaana e 1
25 1013628 BRACKET, FUSE AND RECEPTACLE MOUNTING .....coeciiiiiiiiiiics e e 1
26 8796 SCREW, PHILLIPS PAN HEAD SELF-TAPPING, #7 -19x 3/4 ........cccciiiiiiii i, 6
27 8795 SCREW, PHILLIPS PAN HEAD SELF-TAPPING, #7 -19Xx 1-3/4 ... 2
28 1013649 BEZEL, CHARGER RECEPTACLE ... e et eee e enn e 1
29 8797 NUT, BRASS, #10 = 32 iiiiiiiiiiitiii e et et et et e e e eee e ia e ie st it s ie e an e e e s e e s e eaa s en s eanaennas 2
30 1016 WASHER, LOCK, #10 1ouiiiiiiiiieii ettt eee e ee e e e e ne e ns e st san eeeareannans e een 2
31 1013266 SCREW, PHILLIPS PAN HEAD SELF-TAPPING, #8 - 18 X 1/2 ....cccccooiiiiie 2
32 1014948 [0 10 0 RS 1
33 102047201 oy N 18] 1= = = P 1
34 102048301 BASE, MOUNTING ..ottt re s rra et e e s s es et n et r e e e s st n e e rn e e 1
35 8639 THE, WIRE oo ittt e et e et e ettt e e s e aaa e e et e san e ee e e e e r e e e n e 1
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WIRING - POWERDRIVE SYSTEM 48 VEHICLE

. ITEM PART NO. DESCRIPTION QTY
12 3 4
101794203 | WIRE HARNESS (INCLUDES ITEMS 1 -13) .o 1
1 N/A WIRE ASSEMBLY, #18 BROWN ...t 1
2 N/A WIRE ASSEMBLY, #18 GREEN .....ccoooiiiiiiiiiiii e 1
3 N/A WIRE ASSEMBLY, #18 RED ....ccoiiiiiiiiiiei et e s e 1
4 N/A WIRE ASSEMBLY, #18 ORANGE ......cooiiiiiiiii e 1
5 101865101 ASSEMBLY, 3-WAY PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 6) ... 1
6 101883002 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE)
(VEHICLE WITH DEUTSCH CONNECTOR).....ccoiiiiiiiiiiiiin e 1
7 N/A WIRE ASSEMBLY, #18 GREEN ........ciiiiiiiiiiiiiit e 1
8 N/A WIRE ASSEMBLY, #18 WHITE/BLACK ......ooiiiieiiir it 1
9 1018110 WIRE ASSEMBLY, #6 BLUE ......cooiiiiiiiii e e 1
10 1015769 WIRE ASSEMBLY, #6 WHITE ... 1
11 1014854 WIRE ASSEMBLY, #6 ORANGE ........ccoiii s 1
12 N/A WIRE ASSEMBLY, #18 RED/WHITE ... 1
13 1018109 WIRE ASSEMBLY, #6 BLUE ..o 1
14 1015858 | WIRE ASSEMBLY, #8 YELLOW ... e 1
15 1015860 | WIRE ASSEMBLY, #8 GREEN ........cooiiiiie e 1
16 101795701 WIRE ASSEMBLY, #6 BLACK ... e e 5
17 N/A | WIRE ASSEMBLY, #18 RED ..cooviiiiiii e 1
18 N/A | WIRE ASSEMBLY, #18 BLUE ... 1
. 19 N/A | WIRE ASSEMBLY, #18 ORANGE/WHITE ... 1
20 N/A | WIRE ASSEMBLY, #18 GREEN/WHITE .....oiiiiii e 1
21 N/A | WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ......... 1
22 N/A | WIRE ASSEMBLY, #18 GREY (PART OF ONBOARD COMPUTER ASSEMBLY) .......... 1
23 N/A | WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .......... 1
24 N/A | WIRE ASSEMBLY, #18 YELLOW (PART OF ONBOARD COMPUTER ASSEMBLY) ...... 1
25 N/A | WIRE ASSEMBLY, #18 RED (PART OF ONBOARD COMPUTER ASSEMBLY) ............ 1
26 N/A | WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ......... 1
27 101827801 KIT, WIRE AND TERMINAL, #6 BLACK ......cooiiiiiiiii it 1
28 101837601 WIRE ASSEMBLY, #6 RED ....ooiiiiiiiiiiiiiiiiiii e 1
29 1014948 | ASSEMBLY, DIODE ... et 1
30 1014947 | ASSEMBLY, RESISTOR ... 1
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FORWARD AND REVERSE SWITCH
POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTty
12 3 4
1 101753005 ASSEMBLY, FOWARD AND REVERSE SWITCH (INCLUDES ITEMS 2 -9) ................. 1
2 1014807 S O I | OO PP 1
3 1014808 SWITCH, LIMIT ottt ee e te e e e e e e ee e e e e e 2
4 8057 NUT, HEX, #4 - 40 oo e e 2
5 8058 WASHER, LOCK, #4 ..t 2
6 1014871 SCREW, HEX WASHER HEAD, #4 - 40 X 2 ...eiuiiiieiiieieee et 2
7 1017799 BAR, BUSS ... e 2
8 451 WASHER, LOCK, 174 .. i e e 4
9 1028 NUT, HEX, 174 = 20 ..ot et e e e aeean s 4
10 1012987 HANDLE, FORWARD AND REVERSE SWITCH .....o.uiiiiiii e 1
11 1013198 | SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 ......cccoiiiiiiiiiiii s 1
12 1016845 | SCREW, PHILLIPS TRUSS HEAD, 1/4-20 X2 1/8 ..irriiiiiiieieee e, 3
13 8233 NUT, NYLON LOCK, 1/4 - 20 .iiiiiiiiieie e e 3
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ELECTRICAL COMPONENTS, REAR BODY
POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 101802101 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 12) ....coviiviiiiiiiiiiin e 1
2 N/A ASSEMBLY, FUSE AND RECEPTACLE (INCLUDES ITEMS 3 - 11) ..coivviiiiiiieeeees 1
3 N/A WIRE ASSEMBLY, SENSE LEAD, GREY ....ccooiriii e, 1
4 N/A WIRE ASSEMBLY, #10 RED ....cooiiiiii e e 1
5 N/A WIRE ASSEMBLY, #10 BLACK ...cooiiiiii e 1

6 101863301 ASSEMBLY, FUSE, 1/4 AMP
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ......ccccocoiiiiiiiiiennnn, 1

7 101894901 ASSEMBLY, FUSE, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) ......ccovvvieiiiiienns 1
8 101796801 ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEMS 9 AND 10) ....ccooviiiiiiiieeeeee 1
9 1018038 WASHER, NARROW TYPE 13, #10 ..o, 2
10 1018028 NUT, SERRATED, #10-32 .. ..o 2
11 1017705 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB ......ciiiiiii 3
12 101796501 BEZEL, RECEPTACLE ...ttt e 1
13 101801001 PLATE, RECEPTACLE BACKING ......cooiiiiiiii e e 1
14 101832001 SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 .. .o e 4
15 101797701 BATTERY, 8 VOLT POWERDRIVE ......cooiiiiiiiii e 6
15 101797702 BATTERY, 8 VOLT POWERDRIVE, DRY ..o 6
16 101797801 CAP, BATTERY, 4 PORT GANG ...ttt e 6
17 101795701 WIRE ASSEMBLY, #6 BLACK ......ooiiiiiiiiiiieie et 5
18 1014304 NUT, STAINLESS STEEL HEX, 5/16 - 18 .....cciiiiiiiiiiiiciee i 18
19 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 ....ccooiiiiiiiiiii et e 6
20 101090801 HOLD-DOWN, BATTERY ..ottt e an s 3
21 1013683 [T I I N 6
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ELECTRICAL COMPONENTS, REAR BODY
POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101840201 CONTROLLER, 48 VOLT (225 AMP) ..ottt e 1
2 1016631 NUT, PUSH e et s e e e e e cee s e e e e e e s an et s e e 4
3 1017203 BOLT, CARRIAGE, 1/4 - 20 X T ..o s et e e 4
4 101835601 NUT, HEX FLANGED LOCK, 1/4 = 20 .oiiuiiiiiirii i it e e 8
5 7174 WASHER, LOCK, 5/16 oitiiiiiiiiei et s s e e e e e et anan 3
6 1242 NUT, HEX, 5/16 = 18 oot e e eee e e 3
7 1241 WASHER, FLAT, 5/16 oot e e e e e e 6
8 7173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 ....iiiiiiiiiiiee et 2
9 1218 BOLT, HEX HEAD, 5/16 - 18 X 1 1/4 ... 1
10 101908701 SOLENOID, 48 VOLT (WITH DIODE) (INCLUDES ITEMS 11 - 15) .o, 1
11 1012528 NUT, HEX, MB ittt s ee e e s b e e e e e e s 2
12 7174 WASHER, LOCK, 5/16 ..o e s 2
13 1016545 NUT, HEX, M5 X .8 ..ei ittt et st e e e eee e s ee s e s e e e a e 2
14 N/A WASHER, LOCK .ottt s s e e e e e e see e s e e e e e e e 2
15 N/A WASHER, FLAT .o e e e ee e en e e e s e ae s s e e e e e e nnne 2
16 451 WASHER, LOCK, 1/4 oottt e e ee e et s e e et e ee e 4
17 332 WASHER, FLAT, 1/4 i e e 2
18 1014947 ASSEMBLY, RESISTOR ..ottt e e 1
19 1014948 ASSEMBLY, DIODE (SERVICE PART ONLY) ..coiiiiiiiiiiiiiiiciee e 1
20 1028 NUT, HEX, 1/4 = 20 oot e e e e e et e e n e e e e 4
21 101902601 BOOT, WIRE ...oiiiiiiiiee ettt sttt e e s e st a s e e e ee s ee bt es s e e e e ne s aneaat s se s e e e e ne e 1
22 304 BOLT, HEX HEAD, 1/4 - 20 X 1 . s e e 2
23 1015837 PLATE, CONTROLLER MOUNTING ...cooeiiiiiiiiiiiiiee e e 2
24 1015838 BRACKET, SOLENOID MOUNTING ....cooiiiiiiiiiiiiiriie e e 1
25 7847 BOLT, HEX HEAD, 1/4 - 20 X 3/4 .. e e 2
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ONBOARD COMPUTER

POWERDRIVE SYSTEM 48 VEHICLE P

ITEM PART NO. DESCRIPTION QTyY
1 2 3 4
1 1015837 PLATE, CONTROLLER MOUNTING ....ouieiiiiieiiier e eee et eeeeree it ae s ee i ne i nn s s aaa e 1
2 1017203 BOLT, CARRIAGE, 174 - 20 X 1 oottt et e e e e e e e re st it ean e 2
3 1016631 A L 1 TR T T Y 2
4 101835601 NUT, HEX FLANGED LOCK, 1/4 = 20 ..ooiieeieiiee et e e nna s enan e e 2
5 101800606 COMPUTER, ONBQARD (INCLUDES ITEMS 6 - 17) ..ocuviiiiiiiiiiiiiiiie e 1
6 N/A WIRE ASSEMBLY, #18 BROWN ...ttt ettt e et et e e 1
7 N/A WIRE ASSEMBLY, #18 GRAY oot et e e rre e rre e e et e e 1
8 N/A WIRE ASSEMBLY, #10 BLACK ..o et e e rr e e re e eeiara st aes 1
9 N/A WIRE ASSEMBLY, #10 BLACK ..oeiiiiii it e e e e anenn e enenn s re e neerenas 1
10 N/A WIRE ASSEMBLY, #18 RED ..oonitiiiii e e e e e et e aaani 1
11 N/A WIRE ASSEMBLY, #18 YELLOW ..o et e rn e 1
12 101877901 FUSE ASSEMBLY, YELLOW WIRE
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ..........ccocciiiiivniiiieen, 1
13 101877801 FUSE ASSEMBLY, RED WIRE
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279 ...........ccoooiiiiiiininienn, 1
14 101863301 FUSE ASSEMBLY, 1/4 AMP (AT GRAY WIRE)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) (INCLUDES ITEM 15) ...... 1
15 N/A LABEL, WARNING ...oetiiiiit ittt et et et e et e ran e ee e e e e a e eesae s s s nans 1
16 101894901 FUSE ASSEMBLY, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) ......ccooeoiiiiiiiiiiiininns 2
17 101827801 KIT, WIRE AND TERMINAL, #6 BLACK ...oeiii e et v e e e 1
18 101884301 CONNECTOR, SILICON FILLED
(FOR IN-LINE FUSE REPLACEMENT) ..cciiiiiiiiiiii it e e A/R
19 101863302 FUSE ASSEMBLY, 1/4 AMP (AT BROWN WIRE)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) .......c.ccccoiiiiiiiiiiiiiinienenn, 1
20 101884401 LABEL, RED WARNING ..ottt et ee et e e et ee e eee i ee e aa e e s n s e s s e s eabsanas 2
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CONTINUOUSLY VARIABLE POTENTIOMETER
'"POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS EP;

. ITEM PART NO. DESCRIPTION QTY

1 2 3 4
101739202 | ASSEMBLY, POTENTIOMETER HOUSING WITH BLACK PLUG (INCLUDES ITEMS 1 - 13)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9628-508740) ..............c.vcuuerieeeeienne. 1
101739201 | ASSEMBLY, POTENTIOMETER HOUSING WITH GRAY PLUG
(INCLUDES ITEMS 1 - 12 AND 14)
(FOR VEHICLES SERIAL NUMBER 9628-508740 AND LATER) .........covvurrumnceeeneeeeenn: 1
1 N/A HOUSING, POTENTIOMETER ....oovoveoceeeeseesessieeeesees s sos s ees s sss s 1
2 1017830 SWITCH, LIMIT oo ee e s 1
3 | 101822601 SCREW, HEX HEAD, #4 = 24 .._...oooiioooeooeeoeee e e sess e 2
4 | 101809001 LEVER, POTENTIOMETER ......ooviasveeeseeesceesaossassees et 1
5 1017853 SCREW, HEX HEAD, #6 - 32 X 3/4 ....ooooorvvooreeoensoes oo sent e 1
6 1011229 NUT, LOCK, “K”, #6 = B2 <.....evoooeoereeseooeeseees e sesseessees e sess s sssesss s 1
7 1017393 WIRE ASSEMBLY, #18 BLUE ......ovorvooeieeeeeeesees oo cesees e css s sss st 1
8 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE .........oooiieroieeerieeiasees e ioseess s nsenens 1
9 N/A POTENTIOMETER -..ooovoiveeeeeoeeoee oo e 1
10 8168 WRAP, TIE ..o ooooeoeeoeeee oo eee e s oottt 3
11 N/A GONDUIT, ELECTRICAL ........ovoreeeeees e eeeeeescessoes e ees s e sss s 1
12 1017424 BEARING, PIVOT SUPPORT .....oovuoieeeseecteceeeeesces s soss s st et 1
13 | 101857301 HOUSING, FEMALE, 3-WIRE BLACK
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9628-508740)...........c...vversemsrereseseenas 1
14 | 101895101 HOUSING, FEMALE, 3-WIRE GRAY
. (FOR VEHICLES SERIAL NUMBER 9628-508740 AND LATER) -.......coocoomrummiereeecneennee. 1
15 | 101857101 | HOUSING, MALE, 3-WIRE BLACK
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9628-508740) ...........ooonivmmrernreeeeees. 1
16 | 101920101 | HOUSING, MALE, 3-WIRE GRAY
(FOR VEHICLES SERIAL NUMBER 9628-508740 AND LATER) ..........ovucurverieeerenenns 1
17 | 101861901 | SCREW, HEX HEAD CAP, 174 = 20 X 1 1/8 oooeeevorveeeseeieoeeeeees s cess s 4
18 332 | WASHER, FLAT, 1/4 ..orooooioeoeeeoeeceeoeeses sttt 4
19 8233 | NUT, NYLON LOCK, 174 = 20 o...ooooeeeoeeeeceoeeeees oo s et 4
20 1017743 | COVER, AGCELERATOR .......orveoveeeesessaecsseessees s ssss et ettt s 1
21 | 101804301 | SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 <ooooovooeeeeeoeeeees s sesi s 2
22 | 101894501 | ASSEMBLIES, ADAPTER PLUG (2 PIECES)
(ADAPTS A POTENTIOMETER ASSEMBLY WITH A GRAY PLUG TO A WIRE HARNESS
WITH A BLACK PLUG, OR, ADAPTS A POTENTIOMETER ASSEMBLY WITH A BLACK
PLUG TO A WIRE HARNESS WITH A GRAY PLUG) ......ovvvuieerieeiininec e AR
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WIRING - POWERDRIVE PLUS VEHICLE

ITEM PART NO. DESCRIPTION QTy
123 4

101860801 WIRE HARNESS (INCLUDES ITEMS 1 -22) ..ot e 1
1 N/A | WIRE ASSEMBLY, #18 BROWN ...t 1
2 N/A WIRE ASSEMBLY, #18 GREEN ... 1
3 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ... 1

4 N/A WIRE ASSEMBLY, #18 PURPLE ... e 1
5 N/A WIRE ASSEMBLY, #18 ORANGE ..........oocoiiiiiiii e 1
6 N/A WIRE ASSEMBLY, #18 BLUE ... e e e 1
7 N/A WIRE ASSEMBLY, #18 GREEN .......ccoiiiiiiiiiiiies e 1
8 N/A WIRE ASSEMBLY, #18 RED ..o 1
9 N/A WIRE ASSEMBLY, #18 BLACK .....ooiii st 1
10 N/A WIRE ASSEMBLY, #18 WHITE ..o 1
11 N/A WIRE ASSEMBLY, #18 RED/WHITE ..o 1
12 N/A WIRE ASSEMBLY, #18 BED ...coiiiiiiiiiiiiii i 1
13 N/A WIRE ASSEMBLY, #18 WHITE/BLACK ... 1
14 N/A WIRE ASSEMBLY, #18 BROWN ... 1
15 N/A WIRE ASSEMBLY, #18 YELLOW ... 1
16 N/A WIRE ASSEMBLY, #18 BLUE .....ooiiiiiiiiiii e e 1
17 N/A WIRE ASSEMBLY, #18 BLUE/WHITE .....ooiiii s 1
18 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE ......ccooiiiiii e 1
19 N/A WIRE ASSEMBLY, #18 YELLOW ... e 1
20 N/A WIRE ASSEMBLY, #18 GREEN ..., 1
21 N/A WIRE ASSEMBLY, #18 RED ....oiiiiiiiiiiiei et 1
22 N/A WIRE ASSEMBLY, #18 BLACK ....coiiiiiiiiiiiiit i 1
23 101827801 KIT, WIRE AND TERMINAL, #6 BLACK ..., 1
24 N/A | WIRE ASSEMBLY, #18 ORANGE/WHITE .......coitiiiiiiiiiiiinii e, 1
25 N/A | WIRE ASSEMBLY, #18 RED .....coiiiiiiiiiii e e 1
26 101837601 WIRE ASSEMBLY, #68 BED ....oooiiii e e 1
27 101795701 WIRE ASSEMBLY, #6 BLACK ... e e 5
28 N/A | WIRE ASSEMBLY, #18 GREEN/WHITE ... 1
29 N/A | WIRE ASSEMBLY, #18 BLUE ..ottt e 1
30 101853501 WIRE ASSEMBLY, #10 ORANGE ........ooiiiiiiiiiii e 1
31 101853601 WIRE ASSEMBLY, #10 BLUE ..o e 1
32 1015860 | WIRE ASSEMBLY, #6 GREEN ... e 3
33 1015861 WIRE ASSEMBLY, #6 WHITE ... ..ot 2
34 1015858 WIRE ASSEMBLY, #6 YELLOW ... 1
35 N/A | WIRE ASSEMBLY, #18 BLACK/WHITE ......coviiiiiiiii e 1
36 N/A | WIRE ASSEMBLY, #18 BLACK ... e 2
37 N/A | WIRE ASSEMBLY, #18 GREEN (PART OF ONBOARD COMPUTER ASSEMBLY) ........ 1
38 N/A | WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ......... 1
39 N/A | WIRE ASSEMBLY, #18 GREY (PART OF ONBOARD COMPUTER ASSEMBLY) .......... 1
40 N/A | WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .......... 1
41 N/A | WIRE ASSEMBLY, #18 YELLOW (PART OF ONBOARD COMPUTER ASSEMBLY) ...... 1
42 N/A | WIRE ASSEMBLY, #18 RED (PART OF ONBOARD COMPUTER ASSEMBLY) ............. 1
43 N/A | WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ......... 1
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ONBOARD COMPUTER
POWERDRIVE PLUS VEHICLE [FP}

ITEM PART NO. DESCRIPTION QTy E
12 3 4
1 1015837 PLATE, CONTROLLER MOUNTING ....cutiiiitiiiiitiett ettt ettt ereans 1
2 1017203 BOLT, CARRIAGE, 1/4 - 20 X 1 oiiiiiiiieies et e aeaens 2
3 1016631 NUT, PUSH, B/T6 .ottt ettt ee e 2
4 101835601 NUT, HEX FLANGED LOCK, 1/4 = 20 ...coiiiiiiiieie et ettt e et 2
5 101800608 COMPUTER, ONBOARD (INCLUDES ITEMS 6 - 18) ..c.veeieiveeieeeiceieeeeeeeeeees e, 1
6 N/A WIRE ASSEMBLY, #18 BROWN .......ooiiiiiiiiiice ettt 1
7 N/A WIRE ASSEMBLY, #18 GRAY ...ttt et et eeee e 1
8 N/A WIRE ASSEMBLY, #18 GREEN .......oooiiiiiiiice e e e 1
9 N/A WIRE ASSEMBLY, #10 BLACK ....uiiiiiiiiiie e et 1
10 N/A WIRE ASSEMBLY, #10 BLACK ..ottt et 1
11 N/A WIRE ASSEMBLY, #18 RED .....occiiiiiiiiiie ettt ettt 1
12 N/A WIRE ASSEMBLY, #18 YELLOW ....ooiiiiiiiiiiiiieeeee et 1
13 101877901 FUSE ASSEMBLY, YELLOW WIRE
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ......ccccovvvvivieeiieeeann.. 1
14 101877801 FUSE ASSEMBLY, RED WIRE
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ......c.ocoovoieieeeieeeenn. 1
15 101863301 FUSE ASSEMBLY, 1/4 AMP (AT GRAY WIRE)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) (INCLUDES ITEM 16) ...... 1
16 N/A LABEL, WARNING .........ooiiiiiiiiii ettt et e esea ettt neees e 1
17 101894901 FUSE ASSEMBLY, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) ...covovioieeeeeeeeeeen. 2
18 101827801 KIT, WIRE AND TERMINAL, #6 BLACK ......ciiiiiecieeie e 1
19 101884301 CONNECTOR, SILICON FILLED
(FOR IN-LINE FUSE REPLACEMENT) ..ottt ettt e st 4
20 101863302 FUSE ASSEMBLY, 1/4 AMP (AT BROWN WIRE)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ............coovvioveeeeeeeen, 1
21 101884401 LABEL, RED WARNING .......coiiiiiiii ittt e e eee e 2
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FORWARD AND REVERSE SWITCH
POWERDRIVE PLUS VEHICLE

ITEM PART NO. DESCRIPTION QTy
1 2 3 4
1 101856001 SWITCH, FORWARD AND REVERSE ...t e et e s e e e 1
2 101855001 CASE, FORWARD AND REVERSE SWITCH ......ccoiiiiiiiiiiiiii e 1
3 101856101 SCREW, HI-LO, 1/4 oot e e e raa e e e s raa e ee e e e ea s 3
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ENERGY DISPLACEMENT MODULE
_ POWERDRIVE PLUS VEHICLE P}
. ITEM PART NO. DESCRIPTION QTyY E

12 3 4

101856601 ASSEMBLY, RESISTOR BOARD (INCLUDES ITEMS 1-8) ..oociiiiiiiiiiiiiiiiiiciicneeees 1
1 1014728 BOARD, RESISTOR MOUNTING ......ccoiiiiiiiiiiiiiie e sneiae s e snnene e 1
2 1014729 RESISTOR ..o e e s s s sn e 1
3 1015860 WIRE ASSEMBLY, #6 GREEN ... e 2
4 1028 NUT, HEX, 1/4 - 20 oo 4
5 451 WASHER, LOCK, 174 . e s 2
6 332 WASHER, FLAT, 174 oo e 2
7 1011931 WASHER, FLAT, 174 e e 2
8 1014045 STANDOFF, RESISTOR COIL ..oiiiiiiiiiieie ettt e e 2
9 1012285 | SCREW, HEX HEAD, 1/4 - 20 X 5/8 ...ciiiiiiiiiiiiee et e 2
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ELECTRICAL COMPONENTS, REAR BODY
..POWERDRIVE PLUS VEHICLE

. ITEM PART NO. DESCRIPTION QTy
12 3 4

1 101802101 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 12) ..oiiiiiiiiiiiiiei e 1
2 101846801 ASSEMBLY, FUSE AND RECEPTACLE (INCLUDES ITEMS 3 - 11) ...oviiiiiiiiiiiiins 1
3 N/A WIRE ASSEMBLY, SENSE LEAD, GREY .....ccoioiiiiiii e 1
4 N/A WIRE ASSEMBLY, #10 BRED ...cooiiiiiiiii e 1
5 N/A WIRE ASSEMBLY, #10 BLACK ... 1

6 101863301 ASSEMBLY, FUSE, 1/4 AMP
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ..........occcvviiiiininen, 1

7 101894901 ASSEMBLY, FUSE, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) .......cccciiiiiinnnnnn. 1
8 101796801 ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEMS 9 AND 10) ......ocoviiiiniinniiinennnnn. 1
9 1018038 WASHER, NARROW TYPE 13, #10 ...ooviiiiiiiiiiie i 2
10 1018028 NUT, SERRATED, #10 = 32 ...ttt e e e 2
11 1017705 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB .....oiiiii e, 3
12 101796501 BEZEL, RECEPTACLE .....cooiiiiii e e 1
13 101801001 PLATE, RECEPTACLE BACKING ......coiiiiiiiii e 1
14 101832001 SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..., 4
15 101797701 BATTERY, 8 VOLT POWERDRIVE ... 6
15 101797702 BATTERY, 8 VOLT POWERDRIVE, DRY ....ccoiiiiiiiii e 6
16 101797801 CAP, BATTERY, 4 PORT GANG .......cviiiiiiiiiieiin et e e 6
17 1017957 | WIRE ASSEMBLY, #6 BLACK ... 5
. 18 1014304 NUT, STAINLESS STEEL HEX, 5/16 - 18 ... e 18
19 1011578 | WASHER, FLAT, TYPE B WIDE, 5/16 ...ccciiiiii et 6
20 101090801 HOLD-DOWN, BATTERY ... e et 3
21 1013683 B O, 7 e 6
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ELECTRICAL COMPONENTS, REAR BODY
POWERDRIVE PLUS VEHICLE P}

ITEM PART NO. DESCRIPTION QTYy E
12 3 4

1 101853701 CONTROLLER, 48 VOLT (225 AMP) ..ottt it e s nnane e 1
2 1016631 NUT, PUSH ..o e 4
3 1017203 | BOLT, CARRIAGE, 1/4 - 20 X 1 ..o 4
< 101835601 NUT, HEX FLANGED LOCK, 1/4 - 20 ..ccoviiiiiiiiii i e 4
5 7174 | WASHER, LOCK, 5/16 ...iiiiiiiiiiii e e e e 4
6 1015331 BOLT, HEXHEAD, M8 x 1 1/4 X 25 MM ... 4
7 1241 WASHER, FLAT, 5/16 ..ot e e 4
8 332 WASHER, FLAT, 174 .o e e e e e 4
9 451 WASHER, LOCK, 174 oot e e 8
10 101855701 BOLT, HEXHEAD, MB X 1 X 25 MM ... 2
11 101908701 SOLENOID, 48 VOLT (WITH DIODE) (INCLUDES ITEMS 12-16) ...ccovciiniiiniiiiiiieneen, 2
12 1016545 NUT, HEX, MBE X .8 ..o e 4
13 1012528 NUT, HEX, M8 e e 4
14 7174 WASHER, LOCK, 5/16 ..o e 4
15 N/A WASHER, LOCK ... 2
16 N/A WASHER, FLAT i e e e e e e e e e n e e s e 2
1014948 | ASSEMBLY, DIODE (SERVICE PART ONLY — NOT PICTURED) ....cooviiiiiiiiiiiiiiiiinn, 2
17 304 BOLT, HEX HEAD, 1/4 - 20 X 1 oiiiiiiii e e e 2
18 1015838 BRACKET, SOLENOID MOUNTING ..ot e 2
19 101902601 BOOT, WIRE ..ottt e e s e e s e ee s s e s re e e s e 1
20 1028 NUT, HEX, 1/4 = 20 oo oo e e ee e e e 6
21 7847 BOLT, HEX HEAD, 1/4 - 20 X 3/4 oo i i 4
22 101855501 A e T L U 1
101855401 SEAL, “Z" PLUG (NOT PICTURED) ....cooiiiiiicii e 1
23 1014947 | ASSEMBLY, RESISTOR ... e e 1
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ACCU-POWER CHARGER, DOMESTIC
V-GLIDE 36 VOLT VEHICLE m

. ITEM

PART NO. DESCRIPTION QTY
1 2 3 4
101646401 | CHARGER, ACCU-POWER, DOMESTIC, 120 VAC, 36 VDC, 60 HZ
(MODEL NUMBER 13800-11) (INCLUDES ITEMS 1 - 13)
108 IN. DC CORD
T2 IN. AC CORD ettt e e et et e et e et et r et 1
1 1015907 ASSEMBLY, CASE (INCLUDES FASTENERS) ...ocoiieiiiei et 1
2 1012098 BUSHING, STRAIN RELIEF, 12 AWG DC CORD .....coiuiiiii et 1
2 1012042 BUSHING, STRAIN RELIEF, 10 AWG DC CORD .....oiieiiie et 1
3 1015917 BUSHING, STRAIN RELIEF, AC CORD ..ot e e e e e e 1
4 101643301 CORDSET, DC, 108 INCHES LONG (STANDARD) 12 AWG ........cceevvieeiiees e, 1
4 101643302 CORDSET, DC, 146 INCHES LONG, 10 AWG ....oouieieiet ettt e eeea e ee e eee e 1
4 101643303 CORDSET, DC, 242 INCHES LONG, 10 AWG . .ooooe et eee e e ee e 1
5 101591601 CORDSET, AC, 72 INCHES LONG (STANDARD) ....ooviiiieiieeeee e, 1
5 101591602 CORDSET, AC, 108 INCHES LONG .....ociiieeee e et aens 1
6 1015912 ASSEMBLY, TRANSFORMER ....ouiiitiiiii et e et e e e e ee e ae s 1
7 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
8 1015911 R T D T O = 1 = I T 1
9 1015910 (07N Y 0 I ] = PSP 1
10 1015906 ASSEMBLY, TIMER KIT (INCLUDES MOUNTING HARDWARE) ....cccoovniiieiiieeeeieene. 1
11 1015913 ASSEMBLY, CONTROL CABLE ...t et r e en s 1
12 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ......ccooieiiiiiieeeceeeeeeee, 1
. 13 1015905 AMMETER (INCLUDES MOUNTING HARDWARE) ......cciiiiiiiiiiiiiii e 1
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ACCU-POWER CHARGER, EXPORT, 230 VOLT
V-GLIDE 36 VOLT VEHICLE m

ITEM PART NO. DESCRIPTION QTY
i 2 3 4
101643401 CHARGER, ACCU-POWER, EXPORT, 230 VAC, 36 VDC, 50 HZ
(MODEL NUMBER 14410-11) (INCLUDES ITEMS 1 - 13)
108 IN. DC CORD
TOB IN. AC CORD ..ttt e e e e e e e eee e e ae e e e aaaans 1
1 1015907 ASSEMBLY, CASE (INCLUDES FASTENERS) ...c.uueiviiiee e et 1
2 1012098 BUSHING, STRAIN RELIEF, 12 AWG DC CORD ....ouieiieee oo eeeee e eee e 1
2 1012042 BUSHING, STRAIN RELIEF, 10 AWG DC CORD ...ooveeieee e 1
3 1015917 BUSHING, STRAIN RELIEF, AC CORD ...ovuueeiieeiee e e 1
4 101643301 CORDSET, DC, 108 INCHES LONG, 12 AWG (STANDARD) ......cc.oovioieisieeeieeeeaen 1
4 101643302 CORDSET, DC, 146 INCHES LONG, 10 AWG ... ot 1
4 101643303 CORDSET, DC, 242 INCHES LONG, 10 AWG ..oeeeie oot eeeeeeeeee e 1
5 1014696 CORDSET, AC, 108 INCHES LONG (STANDARD) ....ccvutiieeeeeeee oo e 1
6 1015936 ASSEMBLY, TRANSFORMER .....ooiiiiiiiieeeeeeee e et 1
7 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
8 1015911 B8 VD RELAY oottt e e e e 1
9 1015910 CAPACITOR .ottt e ettt e e e e e e e e e e e e e e e ee e e e e e e e e e e 1
10 1015906 ASSEMBLY, TIMER KIT (INCLUDES MOUNTING HARDWARE) ......coooveeeiioeeeveen 1
11 1015913 ASSEMBLY, CONTROL CABLE ..ottt ee e 1
12 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) .....ccoovieiiiiiee e 1
13 1015905 AMMETER (INCLUDES MOUNTING HARDWARE) ... 1
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ACCU-POWER CHARGER, EXPORT, 100 VOLT
V-GLIDE 36 VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101646201 | CHARGER, ACCU-POWER, EXPORT, 100 VAC, 36 VDC, 50 HZ
(MODEL NUMBER 14900) (INCLUDES ITEMS 1 - 13)
108 IN. DC CORD
TOB IN. AC CORD ..ottt e e e e e e ee e ees se st ee e ae s e e et eee e eben e aee i een 1
1 1016283 ASSEMBLY, CASE (INCLUDES FASTENERS) ..coieiiei et e e 1
2 1012098 BUSHING, STRAIN RELIEF, 12 AWG DC CORD ... oo e e 1
2 1012042 BUSHING, STRAIN RELIEF, 10 AWG DC CORD ......coiuiiieeeeeeiet et e 1
3 1015917 BUSHING, STRAIN RELIEF, AC CORD ....coiiiitii ettt et e e e e ee een s eme e s 1
4 101643301 CORDSET, DC, 108 INCHES LONG, 12 AWG (STANDARD) .....ooiiviiiiiiiirec e, 1
4 101643302 CORDSET, DC, 146 INCHES LONG, T0 AWG ....coiiiiiiiieeee e e e e e e e 1
4 101643303 CORDSET, DC, 242 INCHES LONG, 10 AWG ...ttt eee e eeereeeeeeeeeias 1
5 1016282 CORDSET, AC, 108 INCHES LONG ...cciiiiiiiii et et eee e e ee s eee e 1
6 1016336 ASSEMBLY, TRANSFORMER ..o e e ree et e era e re e neeranas 1
7 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
8 1015911 36 VDO RELAY ..ottt ettt eeae e e et eeasbe e s eaaa e e e ee s e eneaenensaeeseneeeesnns 1
9 1015939 (07N =Y 0] I 0 ] = 1
10 1015906 ASSEMBLY, TIMER KIT (INCLUDES MOUNTING HARDWARE) .....c..covvviiiiiiiieiiinnnn. 1
11 1015913 ASSEMBLY, CONTROL CABLE ....ceiii i s e e rmeen e reeen s emn e eenes 1
12 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ....ccoviiieiii e 1
13 1015905 AMMETER (INCLUDES MOUNTING HARDWARE) .....oooiiiiiiiiie e e 1
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POWERDRIVE CHARGER, DOMESTIC
POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS

ITEM PART NO. DESCRIPTION QTyY

1 2 3 4

101802201 CHARGER, BATTERY, POWERDRIVE, DOMESTIC 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-11) (INCLUDES ITEMS 1 - 14)

103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

74 IN. AC CORD WITH MALE GROUNDED PLUG .......coooiiiiiiiien e 1

101802202 CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-18) (INCLUDES ITEMS 1 - 14)

144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

108 IN. AC CORD WITH MALE GROUNDED PLUG ..., 1
101802203 CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ

(MODEL NUMBER 17930-19) (INCLUDES ITEMS 1 - 14)
240 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

108 IN. AC CORD WITH MALE GROUNDED PLUG .......ooiiiiiiiie e 1

1 101828301 ASSEMBLY, CASE (INCLUDES FASTENERS) ...cciitiiiiiiiii s 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10- 16 X 1/2 ... 10
3 101819701 ASSEMBLY, TRANSFORMER ...t 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
5 101828501 AMMETER (INCLUDES MOUNTING HARDWARE) .......coooiiiiiiiei e 1
6 101831101 KIT, WIRE ASSEMBLY ..o e e 1
7 101828901 CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................. 1
7 101828902 CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
7 101828903 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
8 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ........coooiiiiiiienie i 1
9 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ......cccccoiiiiiiiien e 1
10 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR ......coiuiiiiiiiiin e e 1
11 101828701 BREAKER, CIRCUIT, 15 AMP ..o e 1
12 101828601 RELAY, POWER, 48 VDC ..ottt et e e 1
13 101828801 CORDSET, AC, 80 INCHES LONG .....uuiiiiiiiiiiiiiic e e 1
13 101828802 CORDSET, AC, 116 INCHES LONG .......ciiiiiiiiiiiiiiiiiee e e 1
14 1015917 BUSHING, STRAIN RELIEF, AC CORD ......cooiiiii e 1
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POWERDRIVE CHARGER, EXPORT
POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS m

. ITEM

PART NO. | DESCRIPTION QTY
i 2 3 4
101831503 | CHARGER, BATTERY, POWERDRIVE, EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 18780-11) (INCLUDES ITEMS 1 - 16)
103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
74 IN. AC CORD WITH NO PLUG .....veieeeeoeet e et eee e ee vt eeeeneneee e 1
101831504 | CHARGER, BATTERY, POWERDRIVE EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 18780-18) (INCLUDES ITEMS 1 - 16)
144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH NO PLUG ....coveeteieeeeeeeet e ee e et eeee et enesees e eneeee e eenee 1
1 N/A ASSEMBLY, CASE (INCLUDES FASTENERS) ......ooivivieeeeeeeeeeeeeeeseeeeseeeeeveseneeneens 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ...evevetoeeeeeeeeeeeeeee oo eee e, 10
3 | 101838201 ASSEMBLY, TRANSFORMER .......cvmieeteeeeieeeeeeeeeeeee e ees s eveseee e aes s eee s 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
5 | 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR .......oooevioieieieeieeeeees e eeeees e s eneneeneanes 1
6 | 101838501 KIT, WIRE ASSEMBLY .....ooviiieieeeecee et eeee e e en s e ee e eeeeneeeeeeeee s 1
7 | 101828501 AMMETER (INCLUDES MOUNTING HARDWARE) .....c.ouoviveeieseeeeeeeeeeeseeeeeeene e 1
8 | 101838301 RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) .......c.covvvvveververnnn.. 1
9 | 101838701 BRACKET, POWER RELAY MOUNTING .....c.cooiuieeieieeteieee e eeeeee oo eeeere e 1
10 | 101838601 SWITCH, 4-POSITION, SLIDE .....oovuvivivieeiee e e etee e ees s eee s e eeee e, 1
11 | 101828901 CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ........coccoeo.n... 1
. 11 | 101828902 CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG .....coceccve.n... 1
11 | 101828903 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG .................. 1
12 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ....c..ovveveeeeeeeereeeeeeeereeeeen. 1
13 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .....vevveeeeeeeee oo, 1
14 | 101838401 BREAKER, CIRCUIT, 15 AMP ......ooiiitieeeeeceeeee oot e eee e 2
15 | 101831701 CORDSET, AC, 80 INCHES LONG, WITH LEADS (NO PLUG) ..evvieeeeeeeeeeeeeenn. 1
15 | 101831702 CORDSET, AC, 116 INCHES LONG, WITH LEADS (NO PLUG) ....vvovvveveeeeeeeeeieeeean. 1
16 1015917 BUSHING, STRAIN RELIEF, AC CORD ....co.oviuieoee oo e e et eee e ee e 1
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ELECTRIC MOTOR
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. ITEM PART NO. DESCRIPTION QTyYy
12 3 4

101772801 ASSEMBLY, 36 VOLT MOTOR, 2.97 HP (INCLUDES ITEMS 1 - 20) e 1
1 1017944 SHIELD, END ..ot e e ee e ee e, 1
2 1017945 ASSEMBLY, STATOR SHELL AND WINDING ......c.coeoovieeueeeeeereoeeeeeeeoeoeoe 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 = 7) ..oouiieeeeee oo 1
4 N/A BUSHING, INSULATOR ..ottt 2
5 N/A WASHER, FLAT, 5/16 .....eouiiiiieiieeeeicte ettt 4
6 N/A NUT, LOCK, 5/16 = 18 ..ottt et oo e <
7 N/A BUSHING, INSULATOR ...ttt et 2
8 1017952 SCREW, CLAMP ...ttt et ee e e 4
9 1017953 SCREW, BEARING RETAINER .....cccoviieiiiiiiiiee oo oo 2
10 1017951 SHIELD, END ..ottt et e et 1
11 1017949 SCREW, BRUSH HOLDER ......c.coiiiitiitetieece et 2
12 1017948 RIGGING, BRUSH ..ottt 1
13 1017946 PACKAGE, BRUSH (2 PIECES) ...c.uouiviiiieti it e, 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) .....cueouviiiieeieee et 1
15 1011290 BEARING, BALL ....oooiiiii e e 1
16 1017950 RETAINER, BEARING ..........cocooiiiiiiiiiiiie et 1
17 N/A ARMATURE ...ttt ee e oo 1
18 101789101 RING, GUIDE ... ettt ee e 1
19 101813202 ADHESIVE, GUIDE RING, 3 GRAM TUBE ......c.coooitiiiie oo A/R
. 20 101822801 RING, INTERNAL RETAINING .....cooiiiiiiiiiiieie et et 1
21 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2 1/4 ...ocoiiuimieeeeeeeeeeeeeeeeeeee e 3
22 451 WASHER, LOCK, 1/4 ... et 3
23 1010934 BOLT, HEX HEAD, 5/16 - 18 X 1 ...ooiiieiietceeeeeec e 1
24 7174 | WASHER, LOCK, 5/T6 ......o.iiiiiiiiiiiieiicee e e e 1
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MOTOR - POWERDRIVE SYSTEM 48 VEHICLE

. ITEM PART NO. DESCRIPTION QTy
123 4

101785701 ASSEMBLY, 48 VOLT MOTOR, 3.10 HP (INCLUDES ITEMS 1-20) ....cooovveeeeeiee, 1
1 1017944 SHIELD, END ..ottt et ee e e e ee e seen e 1
2 1017958 ASSEMBLY, STATOR SHELL AND WINDING ........ccooovivieeeeeeeeeeeeeeeeeeee s 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 = 7) ..oovveuiieieeeeeeeeee e, 1
4 N/A BUSHING, INSULATOR ...ttt ettt et eee e 2
5 N/A WASHER, FLAT, 5/16 ...iiiiiiiiiiiiceceeet et e ettt 4
6 N/A NUT, LOCK, 5/18 - 18 ...ttt et et ettt e e 4
7 N/A BUSHING, INSULATOR ......oiiiiiiiieie ettt ettt 2
8 1017961 SCREW, CLAMP ...ttt et ee e 4
9 1017953 SCREW, BEARING RETAINER .....ccootiiiiiieee sttt et ee e eee e 2
10 1017951 SHIELD, END ..ottt et et 1
11 1017949 SCREW, BRUSH HOLDER .......ccccoiiiiiiiiiiieiet ettt en e 2
12 1017948 RIGGING, BRUSH ..ottt 1
13 1017946 PACKAGE, BRUSH (2 PIECES) .....ovieiiieeie sttt et et ee e 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) ....ecovicuiieeeeeieieeeee oo 1
15 1011290 BEARING, BALL ..ottt ee e 1
16 1017950 RETAINER, BEARING ......ccooiiiiiieie ittt 1
17 N/A ARMATURE ..ottt 1
18 101789101 RING, GUIDE ..ot ettt et ee e 1
19 101813202 ADHESIVE, GUIDE RING, 83 GRAM TUBE .....ccoiotiiiiiecee e A/R
. 20 101822801 RING, INTERNAL RETAINING ......ooiiiiiiioieietiete et 1
21 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2 1/4 ..o, 3
22 0000451 WASHER, LOCK, 1/4 .. oot eee e 3
23 1010934 BOLT, HEX HEAD, 5/16 - 18 X T .vtiiiiiieie ettt ee e oo 1
24 0007174 | WASHER, LOCK, 5/16 ....oviiuiiiiiitieeeeeeee ettt ee e ee e 1
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MOTOR - POWERDRIVE PLUS VEHICLE

. ITEM PART NO. DESCRIPTION QTY
12 3 4

101854501 ASSEMBLY, 48 VOLT MOTOR, 3.10 HP (INCLUDES ITEMS 1 - 21) i, 1
1 1017944 SHIELD, END ..o e 1
2 101879201 ASSEMBLY, STATOR SHELL AND WINDING .......coovooeeoeeoooeeoooooooo 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 = 7) ..oeooeooeeeeoeeeee oo 1
4 N/A BUSHING, INSULATOR ...ttt oo 2
5 N/A WASHER, FLAT, 5/16 ..ottt 4
6 N/A NUT, LOCK, 5/16 = 18 ...ttt oo 4
7 N/A BUSHING, INSULATOR .......cooiiiiiiiieeceeeeee oo 2
8 1017961 SCREW, CLAMP ...t e 4
9 1017953 SCREW, BEARING RETAINER ......o.ouivivieieeeeoes oo oo 2
10 101879301 SHIELD, END (WITH SPEED SENSOR) ........oootoiteteeeeeee oo 1
11 1017949 SCREW, BRUSH HOLDER ........couiieiiiiceeeeee e 2
12 1017948 RIGGING, BRUSH .......coiiiiiiieete e 1
13 1017946 PACKAGE, BRUSH (2 PIECES) ...t oo 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) .......oovovoeteee oo 1
15 1011290 BEARING, BALL ..o e 1
16 1017950 RETAINER, BEARING ..........couiiiiiiiititieiecece oo 1
17 N/A ARMATURE ..ot 1
18 101789101 RING, GUIDE ... e 1
19 101813202 ADHESIVE, GUIDE RING, 3 GRAM TUBE ........coooieeeeeeeoeeeee oo A/R
. 20 101822801 RING, INTERNAL RETAINING .....coovoviieutieeeeeeeeee oo 1
21 101857301 HOUSING, FEMALE, 3-WIRE BLACK ........o.ooevuioeoeteeoeee oo 1
22 1014201 BOLT, HEX HEAD, 174 - 20 X 2 1/4 ....oooeoeeeceeeeeeeeeeee oo 3
23 451 WASHER, LOCK, 1/4 ..o e 3
24 1010934 BOLT, HEX HEAD, 5/16 = 18 X 1 o.ooveeieieiieeie oo oo oo 1
25 7174 | WASHER, LOCK, 5/16 ......coouiumeiueiiueeiieioeeeeeeeeeeeeeeeeeeeeeeeoeoeeoeoo 1
26 101857101 HOUSING, MALE, 3-WIRE BLACK ........ouovveeeeeeeeeeeeeee oo 1
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REAR SUSPENSION
ELECTRIC VEHICLES




TYPICAL EACH SIDE OF VEHICLE
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REAR SUSPENSION -ELECTRIC VEHICTES

ITEM PART NO. DESCRIPTION QTyY
1.2 3 4
1 1013207 HANGER, BRAKE CABLE .......ooiiiiiiiiiiie e 2
2 8755 BOLT, HEX HEAD CAP, 3/8 - 16 X3 1/8 ..cooooiiiiiiiee s 6
3 1010138 NUT, DIMPLED LOCK, 3/8 = 16 ...iiieiiieiiiiiiietiiei e et e e e 6
4 1015583 BUSHING, URETHANE .....coiiiii e s 12
5 1012303 BUSHING, STEEL ..o i e e rne e e 6
6 7569 PLATE, SPRING SHACKLE ... et e 4
7 1013164 KIT, SHOCK ABSORBER (INCLUDES ITEMS 8, 10, AND 11) .....ocoiiiiiiiii e 2
8 1014236 ABSORBER, SHOCK ...t e e 2
9 1011415 KIT, SHOCK ABSORBER CUSHION (INCLUDES 2 EACH OF ITEMS 10 AND 11) ......... 4
10 N/A RETAINER, SHOCK ABSORBER CUSHION .......ccoviiiiiiiiiiiii e 8
11 N/A CUSHION, SHOCK ABSORBER ........oiiiiiiiiiiiii e e 8
12 1010145 NUT, HEX HEAD, 3/8 - 24 ..o e e e e e 4
13 1010974 SPRING, REAR LEAF ..o 2
14 LI = < 1 = 1 I 2
15 1014557 | WASHER, FLAT, 7/16 ..o e 4
16 1014555 NUT, NYLON LOCK, 7/16 - 14 . i e 4
17 1012182 MOUNT, SHOCK, LEFT HAND ....ooiiiiiiii et 1
17 1012181 MOUNT, SHOCK, RIGHT HAND ..o e 1
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SAFETY DECALS




KEY SWITCH

OPERATING
INSTRUCTIONS
DECAL

PRACTICE GOLF ETIQUETTE

ve club rules

OPERATING INSTRUCTIONS

+ Raas cwnar's mamusl priar 1o operation.

Club Car

GOLF ETIQUETTE
DECAL

AWAHNING

Failure 1o follow these

Instructions can cause
severe injury or death.

SAFETY WARNING DECAL

GASOLINE TANK PERIODIC SERVICE
DANGER DECAL HOT MANIFOLD AND SCHEDULE DECAL
(ON BODY ADJACENT TO MUFFLER DECAL (ON AIR INTAKE BOX)
FUEL TANK) (ON ENGINE)
e

DANGER, | * 02 rot ads fue whie engine i rurning or ot

* Senice by frained personnel. HOT manifold and muffler
can cause severe burns.

* Gasaline — extremely fiammable.
& * Keep heat, sparks and open flame away from fuel A WARNING
tank and fuel lines.

MOVING PARTS
DECAL @
(ON FRAME)

MOVING PARTS

TRANQUILITY DECAL
(ON BODY PANEL)

Negative frame ground. Do not contact positive (+)
battery post or cable to frame as this can cause
battery explosion, electrical shocks, and burns

o [
KEEP OUT OF THE REACH OF CHILDREN - DO NOT TP - KEEP VENT CAPS TIGHT AND LEVEL

DANGER DECAL FRAME GROUND
WARNING DECAL
(ON BODY UNDER SEAT) (ON FRAME)
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SAFETY DECALS - GASOLINE VEHICLE

. ITEM | PARTNO. | DESCRIPTION i
1 2 3 4

1 1013390 | DECAL, GOLF ETIQUETTE ...ovoovooooeeeeeeeeeeeeeeccemseess oo esoeeeoe oo 1
2 | 101825101 | DECAL, KEY SWITCH -.ooooooooeeeeeeeeeesoeeeeeeeeeesee s eoeoeeoee oo oo eoe oo oo 1
3 | 101621601 | DECAL, OPERATING INSTRUGTIONS ...ooooooosrrsocceoose e seoeeee oo 1
4 1014883 | DECAL, SAFETY WARNING .........ooooosoececccereers oo seeoessees e seseresee e eees e 1
5 1015475 | DECAL, MOVING PARTS WARNING ...ooo1oeseesrccecceeesoes oo eoeeees oo 1
6 1015476 | DECAL, GASOLINE DANGER ......ovvvoooereeseeere s ceceeeoesoee oo eess s 1
7 1017257 | DECAL, HOT MANIFOLD WARNING -.......coovvorereeeseccereeseeeseeccseese oo 1
8 1016062 | DECAL, PERIODIC SERVICE SCHEDULE ...oooooeecooccor oo oeeeeoe oo 1
9 1013677 | DECAL, BATTERY DANGER/POISON ............oooooeooreoeroeseossesse oo coeeeeeeoeeeee s 1
10 1015474 | DECAL, NEGATIVE FRAME GROUND WARNING .....orrrsreeeceeeseoee s eoeooes oo 1
11 | 101647602 | DECAL, TRANQUILITY = GOLD .oooroooeeeeocceeroeeeees e oo ceeeee oo 2

1996 DS Golf Car lllustrated Parts List 16-3




KEY SWITCH ®
: DECAL

OPERATING INSTRUCTIONS
DECAL

r ball marks on greens.

to play through.

of litter properly.

Club Car OPERATING INSTRUCTIONS

GOLF ETIQUETTE
DECAL
V-GLIDE 36 VOLT AND
POWERDRIVE SYSTEM 48 VEHICLES

a

- After siopging, Sy deprass pak orske unti 1t

+ Place forward and rivorsh swieh in neutra posiion.
Tum key "OFF" and remove key when not in uss

* Maximum vehicle speed is controlled during downhill
operation with accelerator pedal depressed.

* Vehicle will brake gently when accelerator pedal is
released.

+ System is activated anly when key is in the ""ON®
position.

* When towing vehicle, key must be in the "0FF" position.

REGENERATIVE
BRAKING DECAL
POWERDRIVE PLUS VEHICLE
ONLY

+ Remain
+ Keep arms, legs, feet and bedy insid
before changing direction.

seated and hold on in moving vehicle.
hicle.

Il sound in reverse.
in turns

SAFETY WARNING DECAL .

DANGER DECAL
(ON BODY UNDER SEAT)

i} /A DANGER / POISON

@ :

PO/ TN el HOT RESISTORS CAN CAUSE SEVERE BURNS.

RESISTOR WARNING DECAL
V-GLIDE 36 VOLT AND POWERDRIVE PLUS VEHICLES
(ON BODY UNDER SEAT)

POWERDRIVE DECAL

POWERDRIVE VEHICLE ONLY
(10
CAUTION POWERDRIVE PLUS DECAL
«DO NOT OPERATE VEHICLE WITHOUT
COVER IN PLACE * DO NOT DIRECT POWERDRIVE PLUS .
A WATER STREAM AT THIS SWITCH VEHICLE ONLY

SPEED SWITCH CAUTION DECAL
V-GLIDE 36 VOLT VEHICLE ONLY
(ON WIPER SWITCH COVER)
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SAFETY DECALS - ELECTRIC VEHICLES

QTY

ITEM PART NO. DESCRIPTION ELEC
1 2 3 4
1 1013390 DECAL, GOLF ETIQUETTE (V-GLIDE 36 VOLT AND POWERDRIVE SYSTEM 48) ....... 1
2 101862101 DECAL, REGENERATIVE BRAKING (POWERDRIVE PLUS VEHICLE ONLY) .............. 1
3 101825101 DECAL, KEY SWI T CH ..ooiriiiiit ittt et et et et e e e e et e e e a e e e ae e ean 1
4 1016216 DECAL, OPERATING INSTRUCTIONS ..ottt et ceeeee eee e s ereeeaseeenenene e e ens 1
5 1014883 DECAL, SAFETY WARNING ...ttt et e e e recee e rre e e et e e e r e e e ee s e e raeeean 1
6 1013496 DECAL, HOT RESISTORS WARNING (V-GLIDE 36 VOLT AND
POWERDRIVE PLUS VEHICLES) ..oeiiiiii et e 1
7 1013677 DECAL, BATTERY DANGER/POISON ...t ee e e e e e ae e n e ea e 1
8 1016109 DECAL, WIPER SWITCH CAUTION (V-GLIDE 36 VOLT VEHICLE ONLY) .......c..cceennnee 1
9 101830401 DECAL, POWERDRIVE (POWERDRIVE SYSTEM 48 VEHICLE ONLY) .....cccvvueiiiviinnnnn. 2
10 101885401 DECAL, POWERDRIVE PLUS (POWERDRIVE PLUS VEHICLE ONLY) .....ccccveieeeiinnnen. 2
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MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION Y | e
1 2 3 4
THE FOLLOWING TOOL LIST INCLUDES ALL TOOLS AVAILABLE FROM
CLUB CAR FOR MAINTENANCE AND SERVICE PROCEDURES FOR
GASOLINE AND/OR ELECTRIC VEHICLES, BOTH PAST AND PRESENT
MODELS. BE SURE TO CAREFULLY EXAMINE THE TOOL LIST FOR
APPLICABILITY TO YOUR VEHICLE BEFORE ORDERING.
1 | 101871001 | ACCELERATOR PEDAL ADJUSTMENT TOOL ....ocooooerirssssessressees e soeeseeeoee 1 1
2 | 101813202 | ADHESIVE, GUIDE RING, 3-GRAM TUBE ......ooioovosoooooeeoeesoososs s 1 1
3 | 101831901 | BATTERY DISCHARGE MACHINE, 36/48 VOLT ....ooooiiiciecoierrerioersc e 1
4 1014305 | BATTERY TERMINAL PROTECTOR SPRAY ..ooovvvvvooeeooeeoeeeesssssssssssses oo 1 1
5 1011767 | BATTERY THERMOMETER .....ocoovoeoeeenseiessoesoesoeesoesooee oo sssssssssss o 1
6 1016417 | BEARING AND OIL SEAL REMOVER ASSEMBLY ......ooooovoeeooeesssessssesresreee 1 1
7 1016416 | BEARING DRIVER SET .ooeooooeeeeeeeeeoeeeeesesseeeseseesoeeeeesseeseeessessesssssosnssse 1 1
8 1012811 | BEARING PULLER ovvovvveeveeeeeeeeeeeseeeeeeees e eeseeesseeseesoee oo see e e 1 1
9 1012812 | BEARING PULLER WEDGE ATTACHMENT ....coooooooooes oo 1 1
10 1013582 | BRAKE ADJUSTMENT TOOL (USED ONLY ON VEHICLES WITH
MANUALLY ADJUSTED BRAKES) +.vvv.ceoeceaeeeerenseeeseseesessoeseessoesoessooseoeromenoe 1 1
11 | 101887101 | CALIBRATION TEST MODULE ...oooovoveoeeeeoeeeeoeeseesessssse s 1
12 | 101808401 | CAM INSTALLATION TOOL. w.ooooioooeoeoeeeeeoeeeeeeseessee e seesees oo eeeeseneoesens oo 1
1014510 | CLUTCH TOOL KIT (INCLUDES ITEMS 13 - 19) oovvvvvoveveeeveveeveoeeossssssssss 1
13 1014408 | CLUTCH ALIGNMENT TOOL (FOR PRE-UNITIZED TRANSAXLE
VEHICLES BUILT PRIOR TO 1997 MODEL YEAR) .........ooriosirorooor oo 1
14 1014496 DRIVE GLUTCH PULLER ... oeooeooeoeeeoeeoeeeseseee e eees oo eeesoeesoeeoe 1
15 1014497 |  DRIVE CLUTCH HUB PULLER ......oioeeemeooeeooesooeeoeoeeeeee e 1
16 1014508 |  DRIVEN CLUTCH CAM PULLER ..ocvoovoevoeeeoeeooeeoeeooesoeeeoee oo 1
17 1014507 |  DRIVEN CLUTCH PULLER PLUG «..ooooooooooeeoeeeoeeooeeoeeseos e 1
18 1015524 DRIVE CLUTCH HOLDER TOOL ASSEMBLY ....o.ooooooooreoeeeeeeoeeecesose s 1
19 | 101809101 PRESS WELDMENT ..o ees oo eeeeoesoeesoeeeoes e 1
20 | 101831801 | COMMUNICATION DISPLAY MODULE ........ooooooesoeerooeooeooeeoes s 1
21 | 101641002 | COMPRESSION GAUGE AND ADAPTER .......oovooooooeeeoeeooeoeeeooe s 1
22 1011273 | CONTINUITY TESTER woovovoooeeeeeooeooeseeeeseseeeeeseeeeesoeesooeooee oo 1 1
23 1012151 | DRY MOLY LUBRICANT . .ooooooooooeoeeeec e seeeeee e eeesoee oo 1 1
24 1016627 | FLY WHEEL PULLER KIT oroooooovoooeeeeeeooeereeee oo eeeeoeseoesoeeeens oo 1
25 1016418 | GEAR YOKE «...oooeeere oo eeeeeesoeseeseeeeeeeeseeeee e seesoeseeeseeesossoessons s 1 1
PLEASE REFER TO THE MAINTENANGCE AND SERVICE MANUAL
FOR PROPER TOOL APPLICATION.
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 MAINTENANCE AND SERVICE TOOLS, CONTINUED |ET;

ITEM | PART NO. | DESCRIPTION 8{}', EQLE\;;
1 2 3 4
26 101933101 GOVERNOR SHAFT INSTALLATION TOOL ..ot eeecieicee 1
27 1011478 HY DR OME TE R ettt e r e e e et e e e e nsearen e aneieanaes 1 1
28 1013593 INTERNAL RETAINING RING PLIERS ..ot re e e ere e e 1 1
29 101928701 LIQUID GASKET (TRANSAXLE CASE) ...ccovviiiiiiiiiirii e 1
30 1016414 PISTON RING COMPRESSOR KIT .o e eee e emn e ee e e rn e e anes 1
31 1016415 PISTON RING PLIERS ..ottt e e e e ee e ee et s e en e s e an s ene s ne s eees 1
32 1012549 RETAINING RING PLIERS, 45° EXTERNAL ..o 1 1
33 1012560 RETAINING RING PLIERS, 90° INTERNAL .....ovviiiieiii e e 1 1
34 101823101 SAFETY FIRST CARD (50 PER PACK) .ooiiiiiiiiiiieetc i e 1 1
35 1012809 | SEAL PULLER ...ttt ae e et eenee e esie e ebe s ebt e e e nnn e s 1 1
36 1014264 STEERING COLUMN BEARING PRESS TOOL ....ooiviiiiiiiee e 1 1
37 1014259 STEERING COLUMN RETAINING RING TOOL ... e inas 1 1
38 102061201 STEERING WHEEL PULLER TOOL vt cee e eee e e s eane e 1 1
39 1016112 RN 5 L0 1Y, = I = = T PPN 1
40 101997201 PAINT, TOUCH-UP—BEIGE ...ttt et 1 1
40 101997202 PAINT, TOUCH-UP—WHITE ... et e e 1 1
40 101997204 PAINT, TOUCH-UP—GRAY ..ottt st s e eea e 1 1
40 101997209 PAINT, TOUCH-UP—DARK GREEN ..o e e 1 1
40 101997211 PAINT, TOUCH-UP—CLASSIC BLUE ..ottt 1 1
40 101997212 PAINT, TOUCH-UP—BURGUNDY ..ottt e saa e nn s 1 1
41 1014115 TRANSMISSION TOOL KIT oot e e e e e 1
42 1014161 TRANSAXLE PINION SEAL TOOL vt e e e e e sacaa e 1
43 1014162 TRANSAXLE AXLE SEAL TOOL .oniiiiiiiei e et re e senenn s cnna rrn e 1
44 1016413 VALVE CLEARANCE ADJUSTER SCREW HOLDER (FOR
FE290 ENGINES ONLY) ..ottt s rr s e e e s ara e 1
45 101641201 VALVE GUIDE REAMER ..ottt ee et e e e mn e s n e rrn s ra s anes 1
46 101641202 FY o1 =0 ] = P 1
47 1016551 VALVE SEAT CUTTER T-WRENCGH ...oeii et e e 1
48 1016552 VALVE SEAT CUTTER GUIDE ...t et ee e e e e e e e e emn e e e 1
49 1016553 VALVE SEAT CUTTER, 45° (32 MM DIAMETER) ..ccooooiiiiiiiiiiiiiii e 1
50 1016554 VALVE SEAT CUTTER, 32° AND 45° (35 MM DIAMETER)
(FOR FE350 ENGINES ONLY) ...ouiiiiiiiiiiimiiiiiiriiiec st 1
51 101641101 VALVE SPRING COMPRESSOR ..ottt e e ee e nenas 1
52 1011480 VOLT OHM METER .ottt ettt e e e e e e e e e ea et e re e ranann e naens 1 1
53 101611003 TUNE-UP KIT, ALL OHV (INCLUDES AIR FILTER, SPARK PLUG,
OIL FILTER, FUEL FILTERS) (NOT SHOWN) ......coovemieeeeceieeeeeseesies s seseensee s 1
PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL
FOR PROPER TOOL APPLICATION.
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